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EST Technology Co., Ltd.
Applicant: Anhui Grizzly Vision Technology Co.,Ltd
Address: High-tech Industrial Park,High-tech Zone,Huainan,Anhui,China
Manufacturer: Dongguan Konka Electronic Co.,Ltd
Address: Konka Road,Fenggang Town Dongguan City Guangdong China
Factory: Dongguan Konka Electronic Co.,Ltd
Address: Konka Road,Fenggang Town Dongguan City Guangdong China
E.U.T: 75" ULTRA HD SMART TV(ATSC TUNER)

Model Number: RWOSU7549

Additional Model: RWOSU7547, PLED7538-C-UHDSM, RNSMU7536, RQSM7527
Note: They are identical except model name.

Power Supply: AC 100-240V~50/60Hz
Trade Name: RCA, PROSCAN Serial No.: e
Date of Receipt: Jul. 29, 2021 Date of Test:  Jul. 29~Sep. 07, 2021

FCC Part 15 Subpart E 15.407

ANSI C63.10:2013

FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01
FCC KDB 662911 D01 Multiple Transmitter Output v02r01

Test Specification:

The device described above is tested by EST Technology Co., Ltd. The
measurement results were contained in this test report and EST Technology Co.,
Ltd. was assumed full responsibility for the accuracy and completeness of these
measurements. Also, this report shows that the EUT to be technically
compliance with the FCC Rules and Regulations Part 15 Subpart E
requirements.

Test Result:

This report applies to above tested sample only and shall not be reproduced in
part without written approval of EST Technology Co., Ltd.

Prepared by: Reviewed by:

Peing Y —

p
Ring Yang / Assﬁﬁ: Seven Wang / Engineer % Iceman Hu / Manager
Other Aspects: )
None.

Abbreviations: OK/P=passed fail/F=failed n.a/N=not applicable E.U.T=equipment under tested

This test report is based on a single evaluation of one sample of above mentioned products It is not permitted to be
duplicated in extracts without written approval of EST Technology Co., Ltd.
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FCC ID: 2AXAQ-RCA-HX-75

1. GENERAL INFORMATION

1.1. Description of Device (EUT)

FCCID : 2AXAQ-RCA-HX-75

Product Name . |75" ULTRA HD SMART TV(ATSC TUNER)
Model Number : RWOSU7549

Software Version : V1.0

Hardware Version : |VI.0

Operation frequency |:  |U-NII-1: 5150 MHz~5250 MHz

U-NII-3: 5725 MHz~5850 MHz

Number of channel |: U-NII-1:

IEEE 802.11a/n HT20 / ac VHT20: 4 Channels;
IEEE 802.11n HT40 / ac VHT40: 2 Channels;
IEEE 802.11ac VHTS80: 1 Channel.

U-NII-3:

IEEE 802.11a/n HT20 / ac VHT20: 5 Channels;
IEEE 802.11n HT40 / ac VHT40: 2 Channels;
IEEE 802.11ac VHTS80: 1 Channel.

Modulation . |OFDM(QPSK, BPSK, 16-QAM, 64-QAM,256-QAM)
Transmit Data Rate |: IEEE 802.11a: 54, 48, 36, 24, 18, 12, 9, 6Mbps;
IEEE 802.11n: up 300Mbps;

IEEE 802.11ac: up to 866.6Mbps;

Channels Spacing . |IEEE 802.11a: 20MHz;

IEEE 802.11n HT20: 20MHz;

IEEE 802.11n HT40: 40MHz;

IEEE 802.11ac VHT20: 20MHz;

IEEE 802.11ac VHT40: 40MHz;

IEEE 802.11ac VHT80: 80MHz;

Transmit Power : IEEE 802.11a:13.21dBm

IEEE 802.11n HT20:13.24dBm
IEEE 802.11n HT40:13.27dBm
IEEE 802.11ac VHT20:13.13Bm
IEEE 802.11ac VHT40:12.86dBm
IEEE 802.11ac VHT80:12.38dBm
IEEE 802.11a:12.69dBm

IEEE 802.11n HT20:14.11dBm
IEEE 802.11n HT40:14.05dBm
IEEE 802.11ac VHT20:13.91dBm
IEEE 802.11ac VHT40:13.60dBm
IEEE 802.11ac VHT80:13.06dBm
Sample Type : _ |Prototype production

Note:
For a more detailed features description, please refer to the manufacturer’s specifications or
the user's manual.

U-NII-1

U-NII-3

EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 5 of 100
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FCC ID: 2AXAQ-RCA-HX-75

1.2. The antenna information for EUT

Ant No. Brand Model Name | Antenna Type | Connector | Gain (dBi)
1 - - Internal - 2
2 - - Internal - 2
Remark:

(1) The EUT can work as CDD mode in IEEE 802.11n and IEEE 802.11ac,and can

operate with one spatial stream.

According to KDB 662911 F 2) 1) (i):
Directional gain=2dBi+10X1log(2/1)dB=5.01dBi<<6dBi
So,the output power limit and power spectral density no need to be reduced.

(2) After pre-test all antenna configurations,the worst case configuration as list below.

NT No. SISO Configuration MIMO Configuration
TX Mode
IEEE 802.11a ANT 1 and ANT2 /

IEEE 802.11n HT20 / ANTI1+ANT2

IEEE 802.11n HT40 / ANTI+ANT?2

IEEE 802.11ac VHT20 / ANTI1+ANT2

IEEE 802.11ac VHT40 / ANTI+ANT?2

IEEE 802.11ac VHTS80 / ANTI1+ANT2

EST Technology Co., Ltd Report No. ESTE-R2109135 Page 6 of 100




FCC ID: 2AXAQ-RCA-HX-75

2. SUMMARY OF TEST

2.1. Summary of test result

Report Section Description of Test Item FCC Standard Section Results

3 6dB Bandwidth &26dB Bandwidth & 15.407(a) PASS
99% Occupied Bandwidth 15.407(e)

4 Maximum Conducted Output Power 15.407(a) PASS

5 Peak Power Spectral Density 15.407(a) PASS

15.205

6 Unwanted Emissions and Band Edge 15.209 PASS
15.407(b)

7 Frequency Stability 15.407(g) PASS

8 AC Power Line Conducted Emissions 15.207 PASS

15.407(b)(9)
9 Antenna Requirement 15.203 PASS
Note:

(1) “N/A” denotes test is not applicable in this test report

EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 7 of 100
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FCC ID: 2AXAQ-RCA-HX-75

2.2. Test Facilities

EMC Lab . Certificated by CNAS, CHINA
Registration No.: L5288
This Certificate is valid until: November 12, 2023

Certificated by FCC, USA
Designation Number: CN1215
This Certificate is valid until: January 31, 2022

Certificated by A2LA, USA
Registration No.: 4366.01
This Certificate is valid until: January 31, 2022

Certificated by Industry Canada
CAB identifier No.: CN0035
This Certificate is valid until: January 31, 2022

Certificated by VCCI, Japan

Registration No.:C-14103; T-20073; R-13663;
R-20103; G-20097

Date of registration: Apr. 20, 2020

This Certificate is valid until: Apr. 19, 2023

Certificated by TUV Rheinland, Germany
Registration No.: UA 50413872 0001
Date of registration: July 31, 2018

Certificated by Intertek
Registration No.: 2011-RTL-L2-64
Date of registration: November 08, 2018

Name of Firm . EST Technology Co., Ltd.
Site Location . Chilingxiang, Qishantou, Santun, Houjie, Dongguan, Guangdong,
China

EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 8 of 100
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FCC ID: 2AXAQ-RCA-HX-75

2.3. Measurement uncertainty for EST Technology Co., Ltd.

Test Item Uncertainty
Uncertainty for Conduction emission test 2.54dB
Uncertainty for Radiation Emission test 3.60
(30MHz-1GHz) )
Uncertainty for Radiation Emission test 436
(1GHz to 18GHz) )
Uncertainty for spurious emissions test 467
(18GHz to 40GHz) '
Uncertainty for radio frequency 7x10-8
Uncertainty for conducted RF Power 1.08dB
Uncertainty for Power density test 0.26dB
Temperature +0.6°C
Humidity +4.0 %
Volatage DC +1.0%
Volatage (AC, <10KHz) +1.5%

Note:
This uncertainty represents an expanded uncertainty expressed at approximately the 95%

confidence level using a coverage factor of k=2.

2.4. Assistant equipment used for test

Item | Equipment | Brand | Model Name/Type No. FCCID Series No.
Item | Shielded Type | Ferrite Core Length Note
1 NO NO 1.5m AC Cable

2.5. Block Diagram

For radiated emissions test: EUT was placed on a turn table, which is 0.8 (or 1.5) meter high above
ground.

AC Mains EUT
1

AC 120/60Hz
(EUT: 75" ULTRA HD SMART TV(ATSC TUNER))

EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 9 of 100
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FCC ID: 2AXAQ-RCA-HX-75

2.6. Test Mode

Pre-scan has been combined all possible modulations and date rates to determine the worst case test
mode,the worst case test mode was selected for the final test as listed below.

Test Item Test Mode Channel Modulation | Data rate
IEEE 802.11a 149/157/165 OFDM 6Mbps
IEEE 802.11n HT20 149/157/165 OFDM MCS0
IEEE 802.11n HT40 151/159 OFDM MCS0
6dB
i IEEE 802.11ac
Bandwidth VHT20 149/157/165 OFDM MCS0
IEEE 802.11ac
VHT0 151/159 OFDM MCS0
IEEE 802.11ac
VHTR0 155 OFDM MCS0
IEEE 802.11a 36/40/48/52/60/64/100/116/140 OFDM 6Mbps
IEEE 802.11n HT20 | 36/40/48/52/60/64/100/116/140 OFDM MCS0
IEEE 802.11n HT40 38/46/54/62/102/114/134 OFDM MCS0
26dB
Bandwidth IEE{E/I?IOT%OU“ 36/40/48/52/60/64/100/116/140 | OFDM | MCS0
IEEE 802.11ac
VHT0 38/46/54/62/102/114/134 OFDM MCS0
IEEE 802.11ac
VHTS0 42/58/106/122 OFDM MCS0
36/40/48/52/60/64/100/116/140/
IEEE 802.11a 1191577165 OFDM 6Mbps
36/40/48/52/60/64/100/116/140/
IEEE 802.11n HT20 1191577165 OFDM MCS0
99% IEEE 802.11n HT40 | 38/46/54/62/102/114/134/151/159 | OFDM MCS0
Occupied IEEE 802.11ac 36/40/48/52/60/64/100/116/140/
Bandwidth VHT20 149/157/165 OFDM | MC30
IEEE 802.11ac
VHTA0 38/46/54/62/102/114/134/151/159 | OFDM MCS0
IEEE 802.11ac
VHTS0 42/58/106/122/155 OFDM MCS0
36/40/48/52/60/64/100/116/140/
IEEE 802.11a 1191577165 OFDM 6Mbps
36/40/48/52/60/64/100/116/140/
| IEEE 802.11n HT20 1191577165 OFDM MCSO0
g{)ﬁi‘g{‘l IEEE 802.11n HT40 | 38/46/54/62/102/114/134/151/159 | OFDM MCS0
Output IEEE 802.11ac 36/40/48/52/60/64/100/116/140/
Power VHT20 149/157/165 OFDM | MCS0
IEEE 802.11ac
VHT40 38/46/54/62/102/114/134/151/159 | OFDM MCS0
IEEE 802.11ac
VHTS0 42/58/106/122/155 OFDM MCS0
EST Technology Co., Ltd Report No. ESTE-R2109135 Page 10 of 100
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FCC ID: 2AXAQ-RCA-HX-75

36/40/48/52/60/64/100/116/140/
IEEE 802.11a 11971571165 OFDM 6Mbps
IEEE 802.11n 36/40/48/52/60/64/100/116/140/
HT20 149/157/165 OFDM MCS0
Peak Power IEE%?% Iln 38/46/54/62/102/114/134/151/159 | OFDM | MCSO0
Spectral
: IEEE 802.11ac 36/40/48/52/60/64/100/116/140/
Density VHT20 149/157/165 OFDM | MCS0
IEEE 802.11ac
VHT0 38/46/54/62/102/114/134/151/159 OFDM MCS0
IEEE 802.11ac
VHTR0 42/58/106/122/155 OFDM MCS0
36/40/48/52/60/64/100/116/140/
IEEE 802.11a 11971571165 OFDM 6Mbps
IEEE 802.11n 36/40/48/52/60/64/100/116/140/
HT20 149/157/165 OFDM MCS0
Unwanted IEEE 802.11n
Emissions HT40 38/46/54/62/102/114/134/151/159 OFDM MCS0
and Band
IEEE 802.11ac 36/40/48/52/60/64/100/116/140/
Edge(Above VHT20 149/157/165 OFDM MCSO0
1GHz) IEEE 802.11ac
VHT40 38/46/54/62/102/114/134/151/159 OFDM MCS0
IEEE 802.11ac
VHTR0 42/58/106/122/155 OFDM MCS0
Unwanted
Emissions IEEE 802.11a 100 OFDM 6Mbps
Below 1GHz
Frequency |15 dulation 36/64/100/149 N/A N/A
Stability
AC Power
Line IEEE 802.11a 100 OFDM 6Mbps
Conducted ’ p
Emissions
Note:

1. Inradiated measurement,the EUT had been pre-scan on the positioned of each 3 axis(X,Y,Z2),
the worst case was found when positioned on X-plane.

EST Technology Co., Ltd

ES'I",.r
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FCC ID: 2AXAQ-RCA-HX-75

2.7. Channel List

ES'I",.r

Band Mode Channel Fr(el\(}[ﬁ;l)cy
36 5180
IEEE 802.11a & n HT20 & ac 40 5200
VHT20 44 5220
U-NII-1 48 5240
IEEE 802.11n HT40 & 38 5190
ac VHT40 46 5230
IEEE 802.11ac VHT80 42 5210
149 5745
IEEE 802.11a & n HT20 & ac 153 5765
VHT20 157 5785
U-NIL-3 161 5805
165 5825
IEEE 802.11n HT40 & 151 5755
ac VHT40 159 5795
IEEE 802.11ac VHT80 155 5775
EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 12 of 100



FCC ID: 2AXAQ-RCA-HX-75

2.8. Power Setting of Test Software

Software Name QA _Tool Dbg
U-NII-1
Frequency(MHz) 5180 5200 5240
IEEE 802.11a Setting 1A A 1A
IEEE 802.11n HT20 Setting Default Default Default
IEEE 802.11ac VHT20 Setting Default Default Default
Frequency(MHz) 5190 5230
IEEE 802.11n HT40 Setting Default Default
IEEE 802.11ac VHT40 Setting Default Default
Frequency(MHz) 5210
IEEE 802.11ac VHTS8O0 Setting Default
U-NII-3
Frequency(MHz) 5745 5785 5825
IEEE 802.11a Setting 1A 1A 1A
IEEE 802.11n HT20 Setting Default Default Default
IEEE 802.11ac VHT20 Setting Default Default Default
Frequency(MHz) 5755 5795
IEEE 802.11n HT40 Setting Default Default
IEEE 802.11ac VHT40 Setting Default Default
Frequency(MHz) 5775
IEEE 802.11ac VHTS80 Setting Default
EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 13 of 100



FCC ID: 2AXAQ-RCA-HX-75

2.9. Duty Cycle of Test Signal

Temperature 25C Relative Humidity 42% Test Voltage AC 120V/60Hz
Mode Frequency| On time | Total Time | Duty Cycle | Duty Factor | 1/T VBW Setting
(MHz) (ms) (ms) (%) (dB) (Hz) (dB)
IEEE 802.11a | 5180 1.40580 | 1.42754 98.48 0.00 10 1952
IEEE 802.11n
HT20 5180 1.31884 | 1.33330 98.92 0.00 10 1952
IEEE 802.11ac
VHT20 5190 0.69130 | 0.71739 96.36 0.16 1447 1952
IEEE 802.11n 5180 0.65652 | 0.68261 96.18 0.17 1523 1952
HT40
IEEE 802.11ac
VHTA40 5190 0.36087 | 0.38696 93.26 0.30 2771 1952
IEEE 802.11ac
VHTS0 5210 1.01450 | 1.56522 64.82 1.88 986 1952
Note:

1. Duty Cycle=On Time/Total Time X 100%.
2. Duty Factor=10 X Log(1/Duty Cycle).

3. If duty cycle <98 %, the conducted average output power and average power spectral density
should be add duty factor.

4. If duty cycle=98 %,the EUT is consider to be transmitting continuously,the conducted
average output power and average power spectral density no need to add duty factor.

5. The on-time time is transmission duration(T).
6. The VBW Setting is use for RMS measurement in unwanted emissions and band edge(Above
1GHz ) test.
EST Technology Co., Ltd Report No. ESTE-R2109135 Page 14 of 100
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|EEE 802.11a 5180M Hz

Spectrum I 'E' I
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FCC ID: 2AXAQ-RCA-HX-75

|EEE 802.11n HT40 5190M Hz

Spectrum I 'E'I
Ref Level 20.00 dBm  Offset 1.00 dB @ RBW 3 MHz
Att 35dB @ SWT 3ms @ VBW 10 MHz
SGL
@ 1Pk Max
D2[1] 2.92 dB
e 682.61 ps
purisfony diiatilonivapy Attty it S33CY
! I
£yl
1 »ﬂ
¥
-50 dBm
-60 dBm
-70 dBm
CF 5.19 GHz 691 pts 300.0 ps/
(Marker
| Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
(EYE Y Y 869.57 ps | -41,36 dBm |
D1 M1 1] 656.52 ps | 2.83 dB |
p2| Mi| 1] 682.61 s | 2.92 de | [ |
t i T Ready | WMAMANANS WO Y,

|EEE 802.11ac VHT 20 5180MHz

Spectrum I 'E' I

Ref Level 20.00 dBm Df‘-fset 1.00 dB & RBW 3 MHz
Att 35dB & SWT Ims @ VBW 10 MHz
SGL
@ 1Pk Max

D2[1] -0.04 dB

'} e 4k + 4 4 ]' f'3‘J ps
RRF 2 et i e v e AR et ot :

1.03043 ms
0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm ' e -

-50 dBm

-60 dBm

=70 dBm

CF 5.18 GHz 691 pts 300.0 ps/

(Marker |
| Type | Ref | Tre | X-value | Y-value | _Function | Function Result |
M1 [ 1] 1.03043 ms | -41.03 dém |
D1 M1 1] 691.3 ps | 2.16 dB |
D2| Mi| 1] 717.39 ps | -0.04 dB |

il ) .;eadv LT 45 y
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FCC ID: 2AXAQ-RCA-HX-75

|EEE 802.11ac VHT40 5190MHz
Spectrum I @

Ref Level 20.00 dém  Offset 1.00 dB @ RBW 3 MHz

Att 35dB & SWT 3Ims @ VBW 10 MHz
SGL

@ 1Pk Max

D2r1] 0.00 dB
10 dBm Seas s

N N e gt sty ™ b hapuonih 43 gem
T R e s B

0 dBm
-10 dBm

e

-20 dBr

-30 dBmp

-40 dnk 3 - - J y '

-50 dBm

-60 dBm

=70 dBm

CF 5.19 GHz
(Marker

| Type | Ref | Trc | X-value | Y-value |
w1l [ 1] _608.7 ps | -40.45 dBm |
D1 M1 1] 260.97 ps | -0.63 dB |
p2| M1l 1] 386.96 ps | -0.00 dB |

691 pts

300.0 ps/

Function | Function Result |

il ) .:!eadv LT ﬁ y

|EEE 802.11ac VHT80 5210MHz
Spectrum I @

Ref Level 20.00 dém  Offset 1.00 dB @ RBW 3 MHz

Att 35dB & SWT Ems & VBW 10 MHz
SGL

@ 1Pk Max

D2[1] 2.94dB
1.56522 ms
10 dBm mi[1] 40.04 dBm

B el bbb Ll MLM‘% s huel Y JZAT Ay

lru A
o

ML op
Uy aliseiniuong 74 I Y PR y D Gl f

Y

-50 dBm

-60 dBm

=70 dBm

CF 5.21 GHz 691 pts 500.0 ps/
Marker

| Type | Ref | Tre| X-value | Y-value | Function |
I w1l [ 1] 717.38 ps | -40.04 dBm |
| b1 M1 1] 202.9 ps | 0.87 dB |
| o2l wmil 1 1.56522 ms | 2.94 dB |

Function Result Il

il ] .;eadv VARERRUE WO
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FCC ID: 2AXAQ-RCA-HX-75

2.10. Test Equipment List

For AC power conducted emissions test

Equipment Manufacturer| Model No. | Serial No. Cag())rj}t,lon Last Cal. | Next Cal.
) Rohde
EMI Test Receiver ESHS30 EST-E001 LISAI June 13,21 | 1 Year
& Schwarz
o ) Rohde
Artificial Mains Network ENV216 EST-E002| LISAI June 13,21 | 1 Year
& Schwarz
.. Rohde
Pulse Limiter ESH3-Z2 |EST-E078| LISAI June 13,21 | 1 Year
& Schwarz
Test Software Audix e3-6.111221a N/A N/A N/A N/A
For radiated emissions test(9KHz-30MHz)

Equipment Manufacturer| Model No. | Serial No. Caglz)r(:il;mn Last Cal. | Next Cal.
EMI Test Rohde ESR7  |EST-E047| LISAI |June1321| 1 Year
Receiver & Schwarz

Active Loop Antenna SCHEV\C]:?(REB FMZB 1519B | EST-E054 LISAI June 13,21 1 Year
Test Software Audix e3-6.111221a N/A N/A N/A N/A
9kHz-30MHz Cable N/A EST-001 N/A N/A N/A N/A
For radiated emissions test(30MHz-1000MHz)

Equipment Manufacturer| Model No. | Serial No. Cagzr;;lon Last Cal. | Next Cal.
EMI Test Rohde ESR7  |EST-E047| LISAI |June1321| 1 Year
Receiver & Schwarz

Bilog Antenna Teseq CBL6111D [EST-E034| LISAI |June 13,21 | 1 Year
Test Software Audix e3-6.111221a N/A N/A N/A N/A
30-1000MHz Cable N/A EST-002 N/A N/A N/A N/A
For radiated emissions test(Above 1000MHz)
Equipment Manufacturer| Model No. | Serial No. Cagl:)r(all;lon Last Cal. | Next Cal.
Horn Antenna SCHE“CfiRZB BBHA 9120 D | EST-E031 LISAI June 13,21 | 1 Year
Signal Amplifier SCHE\Ké?(RZB BBV9718 |EST-E032| LISAI |June 13,21 | 1 Year
Spectrum Analyzer Rohde FSV40  |EST-E069| LISAI | July 1921 | 1 Year
p y &Schwarz y
Test Software Audix e3-6.111221a N/A N/A N/A N/A
Above 1GHz Cable N/A EST-003 N/A N/A N/A N/A
EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 18 of 100
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FCC ID: 2AXAQ-RCA-HX-75

For connect EUT antenna terminal test

Equipment Manufacturer| Model No. | Serial No. Cagl:)rcall;lon Last Cal. | Next Cal.
Rohde
TS 8997 &Schwarz / / / / /
Open Switch and Rohde
Control Unit &Schwarz OSP-B157WB |EST-E036 LISAI June 13,21 1Year
Signal and Rohde
Spectrum Analyzer &Schwarz FSV EST-E037 LISAI June 13,21 | 1 Year
Signal Generator Rohde SMB100A |EST-E038| LISAI |June13,21| 1 Year
&Schwarz
Vector Signal Rohde | \BV100A [EST-E039 | LISAT |June 1321 1Year
Generator &Schwarz
Rohde
Test Software WMS32 V10.50.00 N/A N/A N/A
&Schwarz
Temperature controller Terchy MHQ EST-E101| LISAI |June 13,21 | 1 Year
EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 19 of 100
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FCC ID: 2AXAQ-RCA-HX-75

3. 6DB BANDWIDTH & 26DB BANDWIDTH & 99% OCCUPIED BANDWIDTH

3.1. Limit
Band Frequency (MHz) Test Item Limit
26dB Bandwidth&99%
U-NII-1 5150-5250 Occupied Bandwidth N/A
26dB Bandwidth&99%
U-NII-2A 5250-5350 Occupied Bandwidth N/A
26dB Bandwidth&99%
U-NII-2C 5470-5725 Occupied Bandwidth N/A
1 o
U-NIL-3 5725-5850 6dB Bandwidth&99% 1 (4p p.ndwidth=500KHz
Occupied Bandwidth
3.2. Test Setup
Spectrum Analyzer EUT
3.3. Spectrum Analyzer Setting
6dB Bandwidth
Spectrum Parameters Setting
RBW 100KHz
VBW 300KHz
40MHz(20MHz Bandwidth mode)
Span 60MHz(40MHz Bandwidth mode)
120MHz(80MHz Bandwidth mode)
Sweep Time Auto
Detector Peak
Trace Mode Max Hold
26dB Bandwidth
Spectrum Parameters Setting
RBW approximately 1% of the emission bandwidth
VBW >RBW
40MHz(20MHz Bandwidth mode)
Span 60MHz(40MHz Bandwidth mode)
120MHz(80MHz Bandwidth mode)
Sweep Time Auto
Detector Peak
Trace Mode Max Hold
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99% Occupied Bandwidth
Spectrum Parameters Setting

RBW 1% to 5% of the OBW

VBW approximately three times the RBW

Span between 1.5 times and 5.0 times the OBW
Sweep Time Auto

Detector Peak

Trace Mode Max Hold

3.4. Test Procedure
For 26dB Bandwidth M easurement :

/eo o

o

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 3.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, measure the maximum width of the emission that is 26 dB down from
the peak of the emission.Compare this with the RBW setting of the instrument. Readjust RBW
and repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

Repeat above procedures until all modes and channels were measured.

Record the results in the test report.

For 6dB Bandwidth M easurement :

aoc oe

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 3.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies)
that are attenuated by 6 dB relative to the maximum level measured in the fundamental
emission.

Repeat above procedures until all modes and channels were measured.

Record the results in the test report.

For 99% Occupied Bandwidth Measurement :

me Ao o

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 3.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, use the 99% power bandwidth function to measure bandwidth.
Repeat above procedures until all modes and channels were measured.

Record the results in the test report.

ES'I' o
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3.5. Test Result

Temperature ‘ 25C ‘ Relative Humidity 42% | Test Voltage AC 120V/60Hz
26dB Bandwidth&99% Occupied Bandwidth
. 26dB 99% Occupied C}a;lcularte C}a;lcularte
AND Test Mode re Bandwidth Bandwidth owe owe
(MHz) (MHz) (MHz) Limit Limit
(W) (dBm)
5180 19.971 16.556
IEEE 802.11a 5200 19.855 16.557
5240 19.855 16.498
[EEE 80211 5180 20.376 17.540
11n
HT20 5200 20.260 17.598
5240 20.029 17.540
[EEE 80211 5180 20.203 17.656
U-NII-1 ~1ac
VHT20 5200 20.145 17.598
5240 20.203 17.656
IEEE 802.11n 5190 40.060 36.469
HT40 5230 40.170 36.353
IEEE 802.11ac 5190 40.170 36.353
VHT40 5230 40.410 36.355
IEEE 802.11ac
VHTS0 5210 80.580 76.179
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Temperature 25C Relative Humidity 42% Test Voltage | AC 120V/60Hz

6dB Bandwidth&99% Occupied Bandwidth

0 .
Fre 6dB Bandwidth 99% Occupied 6dB BW

BAND Test Mode Bandwidth Min Limit | Result
(MHz) (MHz) (MHz) (MHz)

5745 15.123 16.440 0.5 PASS

IEEE 802.11a 5785 15.191 16.498 0.5 PASS

5825 15.123 16.498 0.5 PASS

5745 16318 17.656 0.5 PASS

IEE%%'HH 5785 16.298 17.540 0.5 PASS

5825 16.310 17.598 0.5 PASS

EEE $0.11 5745 16.238 17.656 0.5 PASS

U-NII-3 VHT20 ac 5785 16.262 17.656 0.5 PASS

5825 16.266 17.656 0.5 PASS

IEEE 802.11n 5755 35.341 36.700 0.5 PASS

HT40 5795 35.125 36.700 0.5 PASS

IEEE 802.11ac 5755 35.125 36.469 0.5 PASS

VHTA40 5795 35.109 36.237 0.5 PASS

IEEE 802.11ac 5775 75.912 75.948 0.5 PASS

VHTS&0

Note :

1. For Band U-NII-2A and U-NII-2C,the maximum conducted output power limit is 250mw or
11+10 X Log B, which is lesser,where B is the 26dB Bandwidth in MHz.So in this section,the
maximum conducted output power limit can calculate with 26dB Bandwidth.

2. only the worst case (Antenna 1) data filling in the test report.
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3.6. Test Result

U-NI1-1

|EEE 802.11a 5180MHz Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  Ofset 1.00 dB e RBW 300 kHz Ref Leval 2600 dBm  Ofset 1.00 0B w RBW 300 kHz
att 3508 SWT  18.9us @ VBW 1 MHz  Mode Auto FFT att 008 BWT 18945 @ YBW 1 Mz Mode Auto FFT
[@ 1Pk Max [® 10k Max
mif1] .65 d8m| Ml .65 dfm|
. 517R1480 G 20 dém- 51813010 GHy
10 dém ndn 26.00 diy Oce B 16,5557 16353 MHz
1 9.97 W
B = Bw £9.971000000 M2 16 e
T LA L Ei CEMncter 2503
J 1
-10 dBm ; 0da
P LT e NP -
/ \ B i i \"U\(\ 2
<20 db T 3 3
v 7 -10 dBm f
30 dem—tA AL AL Sr W awa) \
PN PR I / \
P oAy 20 dB L .
40l b I 'I\
= a0 ds P WA AN S
50 dam R¥ T
ny v Wi
A AL
<008 50 dam A
70 di
08
CF 5.10 GHz 691 pts Span 40.0 MHz
arkor 50 dBm
_Type | Ref | Tre | X-valus | ¥-wolue | Function | Function Result Il
ML 1] 5.178148 GHz | 0.65 dam | ndB down 19.971 MHz || 20 g8
T1 | 5.169985 GHz | -25.39 dm | nd@ | 26.00 0B
T2 1 5,189957 GHz -25.32 dim Q factor 259.3 || CF 5.18 GHz 691 E Span 40.0 MHz
T ' —— | . e
i B\ oiiio 4 L J B 4

U-NII-1

|EEE 802.11a 5200MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  OFfset 1.00 0B w RBW 300 LHz Ref Leval 2600 dBm  Ofset 1.00 0B w RBW 300 kHz
Att 3508 SWT  18.9us @ VBW 1 MHz  Mode Auto FFT Att 008 BWT 18945 @ YBW 1 Mz Mode Auto FFT
[@ 1Pk Max (@ 1PF Max
ETEY] .36 dBm) M1l 0.12 dBm|
. 52012740 GH2 20 dam 51008610 GHz
bk ndn 26.00 diy Oce B 16,5557 16353 MHz
B ! L) 19855000000 M2 .
| = (Em) "M“Q/\.-. 262.0 ,
i | M
-10 dam = ¥
7 o
] VI o
/ \‘ e A
20 da - i
A -10 dim: T T
AL, Mahoor y \
Y FPANAN S0 / \
|0 del i o 7 "
.'f \
50 darm -0 d8 T of a
T Yauwn
A o,
40 g8 ] Wi —
70 di
08
(CF 5.2 GHz 691 pts Span 30.0 MHz
-y £0 dem
_Type | Ref | Tre | X-valus | ¥-wolue | Function | Function Result Il
ML 1 5.201274 GHz | 0.46 dam | ndB down 15,855 MHz || 20 g8
Ti || 5.190043 GHz | -35,79 dam | nd8 | 26.00 dB
T2 1 5,209899 GHz -25.27 dim Q factor 262.0 || CF 5.2 GHz 691 E Span 40.0 MHz
e e——
i ; T i ; ey
L it B\ oiiio =} L ik J ik =

U-NI1-1

| EEE 802.11a 5240MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm Offset 1.00 dB w RBW 300 kHz Ref Level 25.00 dBm  Offset 1.00 dB w RBW 300 dHz
ALt 3508 SWT 189 ps @ VBW 1Mz Mode duto FFT ALt 40l SWT 189 ps @ VBW 1 MMz Mode Auto FFT
[ 1Pk Max [® 1Pk Max
MIL1] 0.01 d8m| CTTEN] 0.27 dem|
" 5.2299600 GH2 20 dm: 5. 23R1400 GHE|
10 dBrm nen 26,00 diy Ooe By 1649729234 MHz|
- Y B 19855000000 MH2 o
o T A L= riteader -
e T 1 M
-10 dim .-"I '.~ o8 ]
ot 4 A A
/ \ 1 pre g
20 da ¥ A s b b 2
) f A -10 dBm /II, T
230 da - S Tt
TV ATAGH T T ; \
Y e, 20 de:
45 - / N
S \
50 30 dB T AL 2 .
IR Y U\
MY Vi
<008 A o M
70 di
50 d8
| CF 5.24 GHz 691 pts Span 40.0 MHz
Markar 50 dam
| Type | Ref | Tre| X-valug | Y-volue | Function | Function Result 1|
ML 1] 5.239363 GHz | 0.81 dem | ndB down 15.855 MHz | 70 da
71| | FET | £.230101 GHz | -2£.40 dém | ngd | 26,00 dB
T2 1 5249957 GHz -25.05 dém Q factor 263.9 || CF 5.24 GHz 691 E Span 40.0 MHz
X ! e A — ! R
L. iN B\ oiiio A & IN 4 it A
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U-NII-1

|EEE 802.11n HT20 5180MHz Ant 1

26dB Bandwidth

99% Occupied Bandwidth

X ; ey
1 JL | Measuring... ]

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  Offset 1.00 dB w RBW 300 kHz Ref Level 25.00 dBm  Offset 1.00 dB w RBW 300 dHz
ALt 3508 SWT 189 ps @ VBW 1Mz Mode duto FFT ALt 40l SWT 189 ps @ VBW 1 MMz Mode Auto FFT
[ 1Pk Max [® 1Pk Max
mi[1] 41 dBm Maf1l] .40 d8m
- 51819100 GH2 20 dm: 5.1 781400 GHE|
10 dem ndn 26,00 diy Ooe By 17.530979 7395 MHz|
B 20376000000 MH2 e
0 d8 = o peaiind 10 g
IH 'y ha Ia"\."\n M M
a0 d 1 11
/ \ o e e
/ " £ VO RAARR CLAbi Sl LT
20 da - S\
):»' Y -10 dBm b T
-30 d8 — A = .'K \
o g "_--_-.__\_ 20 da 4 l'n
G g = ki )I.l’ \\
|
50 dam 308 =) S
Ir.nw fad \Jx.

S o ! M z
0 db: e T
70 di

50 dB
©F 5.10 GHz 691 pts Span 40.0 MHz
Markar 50 dam
| Type | Ref | Tre| X-valug | Y-volue | Function | Function Result 1|

ML 1] 5,18191 GHz | 0.4l dem | ndB down 20.376 MHz | 70 da

71| | FET | 5.169754 GHz | -2£.56 dim | ngd | 26.00 dB

T2 1 519013 GHz -25.63 dém Q factor 254.3 CF 5.18 GHz 691 pts

e

& e

Span 40.0 MHz
) CE L

U-NI1-1

|EEE 802.11n HT20 5200MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum 1“? Spectrum 1"?
Ref Level 20.00 dBm  OFfset 1.00 0B w RBW 300 LHz Ref Leval 2600 dBm  Ofset 1.00 0B w RBW 300 kHz
Att 3508 SWT  18.9us @ VBW 1 MHz  Mode Auto FFT Att 008 BWT 18945 @ YBW 1 Mz Mode Auto FFT
[@ 1Pk Max (@ 1PF Max
ETEY] 0.69 dam) M1l 0,00 dBm)
. 52006950 GH2 20 dam 51081400 GHz,
sl ndn 26.00 dB) Oce B 17.5976645615 MHz
B M1 B 20260000000 MH| 1048
o Al N AL \f\r,--.u"‘)‘\k\l{p‘:_“r\‘“ » 256.7
-10 dBm x @ .
7 b 9 - e
/ \ 1l ey MV, WAAAL L
20 da — Wi A
7 \ -10 dim: T ¥
-30 8 == - ] / \
o e 20 de
g i i )I{'J \
50 dam 308 7 \
P sk oo YN Ly
i adda i -
70 di
08
(CF 5.2 GHz 691 pts Span 30.0 MHz
-y £0 dem
_Type | Ref | Tre | X-valus | ¥-wvolue | Function | Function Result 1|
ML 1 5.200695 GHz | -0.68 dem | ndB down 20,26 MHz | 20 g8
T | 1 5.189928 GHz | -26.78 dam | nd8 | 26.00 d@
T2 1 5210188 GHz -26.77 dém Q factor 256.7 || CF 5.2 GHz 691 E Span 40.0 MHz
X | Bx S
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum 1“? Spectrum ] 1"?

Ref Level 20.00 dim  Offset 1.00 dB « RBW 300 kHz

Ref Level 25.00 dim

Offsot 1.00 dB w» RBW 300 kHz

X ; e
1 JL | Measuring... £

Att 3508 SWT 189 ps @ VBW 1Mz Mode duto FFT Att 40dl  SWT 189 ps @ VBW 1 MHz  Mode Auto FFT
[@ 1Pk Max [@ 1Pk Max
mif1] 0.55 (d8m| Ml 0.74 dam)|
" 52412740 GHe| 20 dm: 52412790 GHE|
bk nen 26,00 di) Ooe By 17.539797:395 MHz
Ml Bw 20.029000000 MHZ e
0de T e | e ey 261.7 £
1 Wy Catrg i PR .
i f i
-10 dBm an -
f \ o | | iy
\ A i VWA T2
20 de . "II w (r\ RV N
},J -10 dBm \
-30 dg - ll\
P ="V hicdas o 20 de ¥
A T \
50 dam -0 d8 = \7
N ) P
A0 db -A\}-m["«".ﬂ il L% . _.._r._l
s Ty
70 dB
50 8
| CF 5.24 GHz 691 pts Span 40.0 MHz
tarkar 50 dBm
_Type | Ref | Tre | x-valua | ¥-volue | Function | Funetion Result Il
ML 1] 5241274 GHz | -0.55 dem | ndB down 20.028 MHz | 70 db:
T | T £.230043 GHz | -26.47 dBm | ndd | 26.00 dB
T2 1 5250072 GHz -26.68 dém q facter 261.7 CF 5.24 GHz 591pts
e

il

& e

Span 40.0 MHz
) o —
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U-NI1-1

|EEE 802.11ac VHT20 5180MHz Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  Ofset 1.00 dB e RBW 300 kHz Ref Level 25.00 dBm  Ofset 1.00 dB e RBW 300 bz
att 3508 SWT  18.9us @ VBW 1 MHz  Mode Auto FFT att 008 BWT 18945 @ YBW 1 Mz Mode Auto FFT
[® 1Pk Max [® 10k Max
MII1] 0.76 dBm) M1l 001 dBm)
" 51775690 GH2 20 dm: 5.1812167 GHE|
Hhoan ndn 26.00 diy Oce B 17655571605 MHz
- M1 Bw 20203000000 MH.| 1648
& T, YA TET Maevr 1 256.3
i vl i
-10 dBm -
) o n x
.l'r \ : PR aTa ATEATA AN K e i) PO R
P — \_ ) W Y AN "
,’(' \ 40 dam X L
i ] : / \
Iy A b R \
i g A 18 Y
WL i WSA \
ey \
50 dam -0 d8 ] 1
NS .
B . N e e [ W, e,
60 db ELE oL Tt e
70 di
50 d8
CF 5.10 GHz 691 pts Span 40.0 MHz
arkor 50 dBm
| Type | Ref | Tre| X-valug | Y-value | Function | Function Result 1|
ML 1] 5.177560 Ghz | -0.76 dém | ndB down 20,203 MHz || 20 g8
T1 | 5.169928 GHz | -26.88 d&m | nd@ | 26.00 0B
T2 1 5.19013 GHz -26.63 dBm Q factor 256.3 || CF 5.18 GHz 691 E Span 40.0 MHz
X ! e B e ! R
L JL | Measuring... 1 JL ] e &

U-NI1-1

|EEE 802.11ac VHT20 5200MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm Offset 1.00 dB w RBW 300 kHz Ref Level 25.00 dBm Offset 1.00 dB w RBW 300 GHz
Att 3508 SWT 18,9 ps @ VBW 1Mz Made Auto FFT Att 40l BWT 189 ps @ VBW 1 Mz Mode Auto FFT
[@ 1Pk Max [@ 1Pk Max
MIL1] 0.80 d8m| Ml 0.74 dBm|
- 51988420 GH2 20 dm: S.1987840 GH:|
10 dem nen 26.00 di) Ooe By 17.597664515 MHz
i1 Bw 20, 145000000 MHY "
ode A fartor 250,1 10 b
PP SV AOANA, Q‘l'\-'vu-/\ 3,
i o] i Ly
-10 dBm b o8
= A VA A T2
-20 da — "'II \ : BY P A, b
If G -10 dam 4
30 d8 - '\ '\
A o 20 da .
e - o \
[~ L \\
50 dam -0 d8 \
e V'”l..l "V"\
40 db s i
AL ]
70 dB
50 8
| CF 5.2 GHz 691 pts Span 40.0 MHz
tarkar 50 dBm
_Type | Ref | Tre | x-valua | ¥owslue | Function | Function Result Il
ML 1] 5.108842 GHz | -0.80 dém | ndB down 20.145 MHz | 70 db:
T | T £.189986 GHz | -26.56 dBm | ndd | 26.00 dB
T2 1 5.21013 GHz -27.05 dam q facter 258.1 CF 5.2 GHz 591pts Span 0.0 MHz
e
i ; oy i ; R
& Fis B\ oiiio A & IN 4 it A

U-NII-1

|EEE 802.11ac VHT20 5240MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ] E}

Ref Level 20.00 dim  Offset 1.00 dB « RBW 300 kHz

Spectrum ] E}

Ref Level 2500 dim  Offset 1.00 dB « RBW 300 kHz

Att 3508 SWT  18.9us @ VBW 1 MHz  Mode Auto FFT Att 408 SWT 18945 @ VEW 1 MHI  Mode Auto FFT
[@1PF Max (@ 1PF Max
mi[1] 0.7 dBm) Maf1l] 0.91 dim)
" 5238784 GHe| 20 dm:
Moo ndn 26.00 diy Oce B
B 20203000000 MH2| "
0ad8 X i lgtar 250.9 £
AN RRRE. e
" Jrpe B8 i | M3
-10 dam - - o
/ \ N AN A A Wl
20 dB — : SR Y AN
,?j \‘ -10 dim f T
Sy ,' / \
. 2 / \
40 dBmed— ¥\ s 20 da 1 \
Pige o = T Yy / 1
-50 dam <30 d8 1
0 dB: e o Al e W 1 Vi
- Aoy ’ VNS,
70 dB
50 dB
[CF 524 GHz 691 pts Span 30.0 MHz
-y £0 dem
| Type | Ref | Tre| %-valug | Y-value | Function | Function Result 1|
ML 1 5.238764 GHz | -0.70 dem | ndB down 20,203 MHz | 20 do
T | 1 5.229928 GHz | -37.03 dam | nd8 | 26.00 d@
T2 1 5.25013 GHz -26.98 dim Q factor 259.3 | CF 5.24 GHz 691 E Span 40.0 MHz
X ) R | . ey
L JL | Measuring... i JL ] e £

EST Technology Co.,Ltd

ESL,

Report No. ESTE-R2109135 Page 26 of 100




FCC ID: 2AXAQ-RCA-HX-75

U-NII-1

|EEE 802.11n HT40 5190MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum 1“? Spectrum 1"?
Ref Level 20.00 dBm  OFfset 1.00 0B w RBW 500 LHz Ref Level 25.00 d8m  Ofset 1.00 dB w RBW 1 Mz
Att 3508 SWT  189us @ VBW 1 MMz Mode Auto FFT At 40dE  SWT  11.3ps @ VBW 3 MH:  Mode Auto FFT
@17k Max (@ 1PF Max
ETEY] 0.21 B M1l 1.18 dBm
" 5.195100 GH2 20 dam 5181820 GHz
oo ndn 26.00 diy Oce B A6 ABOBANG 7 Mz
B B 40060000000 M| 1048
A ; T 1296 -
N VT B P TR R .,"J\'I }'LN;M"“ A 4 "
10 d | x| S
dim . o _ X e —
] n y S
20 day + 4 y |
7 i T i
; \ 10 dam 7
30 dB y X /
sarlfedml L/ W AR A, 20 dB ..{ )
+40 dBy - AT
Sy J'I
" L
50 dam od = =T e
s ] I s J v T Nl
e -y St
50 db =40 dBm
70 di
50 dB
| CF 5.19 GHz 691 pts Span 80.0 MHz
-y £0 dem
| Type | Ref | Tre| X-valug | Y-value | Function | Function Result 1|
ML 1 519313 GHz | -0.21 dém | ndB down 40.06 MMz | 20 do
T | 1 5,16997 GHz | -26.11 dém | nal | 26.00 d@
T2 1 5.21003 GHz -26.32 dim Q factor 120.6 || CF 5.19 GHz 691 E Span 80.0 MHz
™ : prrry — . T
i B\ oiiio A L J B A

U-NII-1

|EEE 802.11n HT40 5230MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

(=]

Spectrum

Ref Level 20.00 dim  Offset 1.00 dB « RBW E00 kHz

Spectrum ]
Ref Level 25.00 dim

(=]

Offset 1.00 dB & RBW | Mz

Att 3508 SWT  189us @ VBW 1 MMz Mode Auto FFT Att 40d8 SWI 11345 @ VBW 3MH:  Mode Auto FFT
@17k Max [® 1Pk Max
MII1] .60 dBm) EITE] 0.93 dBm
. 5.230130 GM2| 20 dm:
10 dem ndn 26.00 dp) Oce By
- 1L 8w 40, 170000000 M| 1048
I WS P ey P L Ll 3
10 dém . 1 1 o : -
T o = v
) \ 17 T o
20 da - - b
F \ -10 dam
P ) \ \
et Y L 23 W 20 dB Y
50 dam -30 dBm-— &Y \.,_,
e o
AT '--”\J“f\,\ S
gk 40 dam
70 dB
50 dB
CF 5.2 GHz 691 pts Span 80.0 MHz
pra— 50 dBm
| Type | Ref | Tre| X-valug | Y-volue | Function | Function Result 1|
ML 1 5.23313 GHZ | -0.60 dem | ndB down 40,17 MHz || 20 do
o I | 5.20985 GHz | -36.52 dam | nd8 | 26.00 dB
T2 1 5.25003 GHz -26.93 dém Q factor 130.3 CF 5.23 GHz 691 E Span 80.0 MHz
X ) e B e ' ey
i B\ oiiio A L J B A

U-NII-1

|EEE 802.11ac VHT40 5190MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum ]
Ref Level 20.00 dgm

(=]

Offsot 1.00 dB w» RBW 500 kHz

Spectrum ]
Ref Level 25.00 dim

(=]

Offset 1.00 dB & RBW | Mz

Att 3508 SWT 189 ps @ VBW 1Mz Mode duto FFT Att 40l BWT 113 ps @ VBW 3 MHz  Mode Auto FFT
[ 1Pk Max [@ 1Pk Max
mi[1] 0.92 JBm) Maf1l] 1.44 dem
" 5. 109820 GM2| 20 dm: SA9H0 GHz|
Hhoan nen 26.00 di) Ooe By
- M1 Bw 40, 170000000 MH| o
o oy —_.q tertor 129.9) -
7 festidpdaamn | el i ot Lt
-10 dBm Il! ) - odB " .
= AT = e,
20 d / 1 }"/ e
d ] = i
7 ¥ 1048
/ \ 20 da /
o 2o sy t
o A, e e e /
50 dam -0 d8 7
e A aed o SALA A
&0 B iy el medhn Vs s -
70 di
50 d8
| CF 5.19 GHz 691 pts Span 80.0 MHz
tarkar 50 dBm
| Type | Ref | Tre| X-valug | Y-volue | Function | Function Result 1|
ML 1] 519382 GHz | -0.92 dém | ndB down 40,17 MHz | 70 da
Le - 5. 16985 GHy. | -26.83 dam | el | 26.00
T2 1 5.21003 GHz -26.66 dim Q factor 129.3 CF 5.19 GHz 691 pts
SR

X ! ey
1 JL | Measuring... £

Span 80.0 MHz
X ' ]
i e J inif A8

EST Technology Co.,Ltd

ESL,

Report No. ESTE-R2109135 Page 27 of 100




FCC ID: 2AXAQ-RCA-HX-75

U-NI1-1

|EEE 802.11ac VHT40 5230MHz_Ant 1

26dB Bandwidth

99% Occupied Bandwidth

Spectrum

(=]

Ref Level 20.00 dgm

Offsot 1.00 dB w» RBW 500 kHz

Spectrum ] E]

Ref Level 2500 dim  Offset 1.00 dB « RBW 1| MMz

Att 3508 SWT  189us @ VBW 1 MMz Mode Auto FFT Att 40dE  SWT  11.3ps @ VBW 3 MH:  Mode Auto FFT
@17k Max (@ 1PF Max
ETEY] 1.99 dim EITE] 71 dem)
. 5. 202650 GH2 20 dm:
Moo ndn 26.00 diy Oce By
M Bw 40,4 10000000 M| "
ode o oG lagtor 120.5 10 b
il putefiana b P Pt
-10 dBm f—r 5 0dn et -
{ \ T’ f ""‘\P-N’-ﬁv
20 da /
/ \; -10 dam }
& y / y
-30 f t / \
B P o \ 20 dB \
A Ao ——r
50 dam ] 30 dBm—t— Iu" ll‘\
ry [
Y Y, avat i
W N ~
s far x o
70 dB
50 dB
CF .24 GHz 691 pts Span 80.0 MHz
e £0 dem
| Type | Ref | Tre| X-valug | Y-volue | Function | Function Result 1|
ML 1 523255 GHz | ~1.08 dem | ndB down 30,41 MHz | 20 do
T | 1 5,20985 GHz | -27.87 dam | nd8 | 26.00 d@
T2 1 5. 25026 GHz -28.23 diém Q factor 129.5 || CF 5.23 GHz 691 E Span 80.0 MHz
X ' e B e ' Ty
L i B\ oiiio A L J B A
. 0 . .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  OFfset 1.00 0B w RBW 1 Mz Ref Level 25.00 d8m  Ofset 1.00 dB w RBW 1 Mz
Att 3508 SWT 17 s & VBW 3 MHz  Made Auto FFT Att 40 dE  SWT  22.7 ps = VBW 3 MH:  Mode Auto FET
@17k Max (@ 1PF Max
ETEY] 0 dBm EITE] 2.09 dBm|
- 5.213180 GM2| 20 dm: 5218570 GH|
oo ndn 26.00 diy Oce By 76, 179450072 MHz
- : Bw AD.SRONON00D MH.| 1048
bl X4 fartor 64,7 -
,'_ i) ca S B -—»/\-vv\f' ™ M P T e,
-10 dBm T ',I 0dn ay
20 day rl-J ‘|h ’_(VLN('._-.J‘I-'\,A.-\ =l a‘-'\h'.,,‘, A syt J\W‘l'-
2 -10 dam
P I Y f \
™ / \ B
e ! 20 ¢8 | \
4 ST sl AN e
50 dam -0 d8 : .
J \
£0 dB s '-M—v"\r-f'n‘ i Vg Ard, LN
70 dB
50 dB
[CF 5.21 GHz 691 pts Span 120.0 MHz
-y £0 dem
| Type | Ref | Tre| X-valug | Y-volue | Function | Function Result 1|
ML 1 521313 GHz | ~2.00 dém | ndB down 0,58 MHz | 20 do
T | 1 516971 GHz | -37.81 dam | nd8 | 26.00 d@
T2 1 525029 GHz -28.15 dam q factor 54.7 || CF 5.21 GHz 591 pis Span 160.0 MHz
X ' e T o ' Ty
L i B\ oiiio A L J B A

ESL,

EST Technology Co.,Ltd

Report No. ESTE-R2109135 Page 28 of 100




FCC ID: 2AXAQ-RCA-HX-75

U-NII1-3

|EEE 802.11a 5745MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  Ofset 1.00 dB e RBW 10D kHz Ref Level 25.00 dBm  Offset 1.00 db e RBW 300 kHz
Att 3508 SWT 56,9 ps & VBW 300 k42 Mode Auto FFT Att 40dl  SWT 189 ps @ VBW 1 MHz  Mode Auto FFT
[® 1Pk Max [@ 1Pk Max
TFTEY] 0,19 dB| mif1] .30 Bm
1512250 MHZ 20 darm 57463010 GHz|
10 dB Mi[1] -6.01 dBm Ooe B LG A3DE42 110 MHZ
5.73741680 GH2| [
I M1
& 0,030 o8 - .
¥ L | t.ch o e | s P
- aliic i o G
o dB ! ]
o dam - -
\ : \
20 da: L S \
\ <20 da ' X
<30 dem g \
5 [ AV PN
A -30 di . 1 TRV
soge AR \L (AL BN e A LAY
, e \
YT TV I EPe e
50 di
50 d8
<650 dBm:
50 dBm
20 dB
=70 dex
CF 5.745 GH:r 10001 pts : Span 40.0 Mz CF 5.745 GH:r 591pts : Span 40.0 Mz
it B il ) ¥ 4 18 J ) ¥ 4

U-NII-3

|EEE 802.11a 5785MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  Offset 1.00 dB w RBW 100 WHz Ref Level 25.00 dim  Offset 1.00 dB w RBW 300 kHz
Att 3508 SWT 56,5 ps e VBW 300 kH:  Mode uto FFT Alt 40dE SWT  189ps & YBW 1 MH:  Mode Auto FFT
@ 1Pk Max @ 1Pk Max
Dif1] 0.06 dB) Mi[1] .38 dBm)|
15.19050 MH? 20 darm 5. TBHI6I0 GH|
10 B M1l 5.6l dBm Oce B 16497829233 MHz
577742080 GHz 10 B
RO | o T[S | :
TN P R L O I B et A el
i o I =, v R
0 d8
i t | n
j 10 dam # +
20 d8 LL\ l.’j \
/ -0 da £ b
. i % / y
<30 dim ’f = yw n/ l\jr'L AN
W 30 dB T 1 A
WA TRAY] ;
. J.\.Jhujv "L'Ng'% it s NN U I'"\-’1 r\ ;
v A I S Wy
50 di
50 dB:
<40 dBm
50 dBm
70 d
=70 de
CF 5.785 GH:r 10001 pts ' sgan 0.0 MHz2 CF 5.785 GH:r 691 pts ' sgan 0.0 MHz2
18 B il ik ¥ 4 18 J ik A

U-NI1-3

|EEE 802.11a 5825MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum

Span 40.0 MHz
i J o W o8 4

1“}" Spectrum 1“}"
Ref Level 20.00 dBm Offset 100 dB w RBW 100 KHZ Ref Level 25.00 dBm  Offset 1.00 dB w RBW 300 dHz
Att 3508 SWT 56,9 ps & VBW 300 k4z  Mode Auto FFT ALt 40l SWT 189 ps @ VBW 1 MMz Mode Auto FFT
[® 1Pk Max [@ 1Pk Max
Dif1] 000 4B Mi[1] 2.99 dem)
1512250 MHz| 20 dim 5. 0256050 GH|
10 dB M1l -6.27 dBm Ooe B L6 A9 FR202EI MHZ
581746080 GHz 10 dBrt
o At e M1
1 <0210 din
] VR i = R e
LT ﬂi—‘r-—[&j'ﬁﬂ' fho i l'i‘ '\Illlnl;l ! 0 Y " ST
o dB
I|| o de: i }
-20 y, \
20 d8 s
30 dam ‘/J % / Yo
I‘IL -30 d8 = awa
W T v
T JHU}H'JNJ /¥ wﬁ“-"“'“ﬁ"\;‘.'h A ! VA A
“J o
/Y g ot dans \
50 di
50 dB
<650 dBm:
50 dBm
70 dB
=70 dex
CF 5.825 GHz 10001 pts Span 0.0 MHz CF 5.825 GHz 591pts
il | Me e & il
FAN 4

EST Technology Co.,Ltd

ESL,

Report No. ESTE-R2109135 Page 29 of 100




FCC ID: 2AXAQ-RCA-HX-75

U-NII-3

|EEE 802.11n HT20 5745MHz Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum 1“}_’ Spectrum ] 1“}_’
Ref Level 20.00 dBm  Ofset 1.00 dB e RBW 10D kHz Ref Level 25.00 dBm  Offset 1.00 db e RBW 300 kHz
Att 3508 SWT 56,9 ps & VBW 300 k42 Mode Auto FFT Att 40dl  SWT 189 ps @ VBW 1 MHz  Mode Auto FFT
[® 1Pk Max [@ 1Pk Max
Di[1] 0,30 dB| Ml 257 dBm)
1631040 MH: 20 dal 57431400 GHz|
10 &8 Mil1] -6, 17 dBm) Oes B 17655571605 MHZ
5.73683260 GHZ o
Odimes=tyy 0,750 dam | | e
I M m L b 0am Aaleal A A
= 02 6,750 ditnr - R ?:ri,l' Y ’ Y e \f'\f\_nru'-\j.T:
i 1 } \
20 dB. i ] \
J{ 'g ) 20 de: L \\'
30 dim i ’I" P e
L i
. Tl - b =
" / Vol LD
il ! Lag diim
50 d
/50 dB
<650 dBm:
40 dem
20 dB
=70 dex
CF 5.745 GH:r 10001 pts : Span 40.0 Witz CF 5.745 GH:r 691 pts : Span 40.0 Miiz
ik B il ) ¥ 4 ik J ) ¥ 4

U-NII-3

|EEE 802.11n HT20 5785MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum ]

(=]

Ref Level 20.00 dim  Offset 1.00 dB « RBW 100 k2

Spectrum ]
Ref Level 2500 dém  Offset 1.00 dB « RBW 300 kb2

(=]

- | .L

<30 dim i

60 dBm

70 dB:

Alt 350l SWT 56,0 ps @ VBW 300 kHz  Maode Auto FFT Att 40dE SWT  189ps & YBW 1 MH:  Mode Auto FFT
1Pk Max @ 1Pk Mac
D1f1] 0,10 dB| Mia[1] 2.82 dBm)
i
6. 20040 MHz| 20 dim: 51400 GHE|
10 B siafa] -6 79 dm) Oce Bw 17. 539797395 MHz|
5.77603 3 4B
5.77682880 GHz| 10 dBrt
M1
o
0dn £ stalinn | AR AR,
I T AT

vy
sy
e 1)

50 g

60 dBm:

=70 de

5.785 1 r B .0 MH. 5.785 91 B .0 MH.
CF GH;r 0001 pts — - Span 4 z ‘ CF GH;r 591pts , - Span 4 z ‘
Vi J i 71 Vi J - A8
U-NII-3 [EEE 802.11n HT20 5825MHz_Ant 1
6dB Bandwidth 99% Occupied Bandwidth
Spectrum @ Spectrum E]
Ref Level 20.00 dBm  Ofset 1.00 dB e RBW 10D kHz Ref Level 25.00 dBm Offset 1.00 dB w RBW 300 GHz
Att 3508 SWT 56,9 ps & VBW 300 k4z  Mode Auto FFT Att 40dl  SWT 189 ps @ VBW 1 MHz  Mode Auto FFT
[@ 1Pk Max [@ 1Pk Max
Difi] 0.08 dp| M1l L61 dBm|
1631040 MH2 20 dB 5. B269100 GHE|
10 ol M1l - .67 dBm oo B L7 S07664N15 MHZ
| | 581682080 GHz .
M1
t t e
_JWW oas f‘ AT e
0 dim g T
' ]
1, 20 de: 7 /' '\
] 30 dB oY A
] A s
50 8
40 o8
50 dBm
70 dB
=70 dex
5.825 1 r B .0 MH. 5.825 91 B .0 MH.
CF 5.82. GH;r 0001 pts — - Span 4 z ‘ CF 5.82. GH;r 591pts , - Span 4 z ‘
Vi J o = FiS J - A8
EST Technology Co., Ltd Report No. ESTE-R2109135 Page 30 of 100

ESL,




FCC ID: 2AXAQ-RCA-HX-75

U-NII-3

|EEE 802.11ac VHT20 5745MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum

(=]

Spectrum ]

Ref Level 20.00 dim  Offset 1.00 dB « RBW 100 k2

(=]

Ref Level 2500 dim  Offset 1.00 dB « RBW 300 kHz

Att 3508 SWT 560 us @ VBW 300442 Mode Auto FFT Att 4008 SWI 18545 @ VBW 1 MH:  Mode Auto FFT
(@ 1PF Max [® 1Pk Max
D111 .25 a8 EITE] 208 dBm
1623040 MH¢ 20 dim 57462790 GHz
10 g8 Mi[1] 6.5 i) Ooe By 17.65557 1635 MHz|
570600860 GH2 o
0 )
D1 0 P T CJ r‘j’J'fwﬁ e o i K4,
=l e bt | didada L et T1 W Ve 2 I o
0 B ! 1 I %N rm-""v'““n' d VY ..i
[ L -10 dam
P 1 ff' \
j l\‘ 20 de: ;
<30 dim -

e o
Wretlcs a0 ol Wl

f}?mwm

A

|l i R RTAWTE
50 d8
<650 dBm:
50 dBm
20 dB
=70 de

CF 5.745 GHz
e

10001 Els

"

e

T
| Measuring...

CF 5.745 GHz
e

sgan 0.0 MHz2
A 18

bglw

Span 40.0 MHz
) CE L

U-NI1-3

|EEE 802.11ac VHT20 5785MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

e

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm Offset 100 dB w RBW 100 KHZ Ref Level 25.00 dBm  Offset 1.00 db e RBW 300 kHz
Att 3508 SWT 56,9 ps & VBW 300 k4z  Mode Auto FFT Att 40l SWT 189 ps @ VBW 1 MMz Mode Auto FFT
[® 1Pk Max [@ 1Pk Max
Dif1] 0,13 4| Mia[1] 1.12 dem)|
1626240 MH: 20 darm S.7062740 GHz|
10 dlB Mi[1] -6.63 dBm e B 17.65557 1625 MHz|
| 5.77690880 GHz [
DMy} 0,570 o8
'\“AW 1 0 dn Al a,
oz o b | = P PYLATS Av o T
R I 1
J L 0 da: T
20 d8 \
7 - /
/ & 20 da \
30 dam . + / \.
" / L
40 d l,‘q’!l‘rf .Vw' W A S N Y
40 damv & Wiy | e LS
L Wit 40— =
-0 di
50 d8
<650 dBm:
50 dBm
70 dB
=70 de
CF 5.785 GH:r 10001 Els ' sgan 40.0 MHz CF 5.785 GH:r 691 E ' sgan 40.0 MHz
it B il ik ¥ 4 L 18 J ik ¥ 4
. 0 . .
6dB Bandwidth 99% Occupied Bandwidth
Spectrum 1“? Spectrum 1"?
Ref Level 20.00 dBm Offset 100 dB w RBW 100 KHZ Ref Level 25.00 dBm  Offset 1.00 db e RBW 300 kHz
Att 3508 SWT 56,9 ps & VBW 300 k4z  Mode Auto FFT Att 40l SWT 189 ps @ VBW 1 MMz Mode Auto FFT
[® 1Pk Max [@ 1Pk Max
Dif1] 0.05 dp) Mi[1] 1.23 dBm)|
1626640 MH: 20 darm 5.B26R52D GH,
10 dB Mi[1] 7.25 tBm| Ooe B 1765557 1635 MHZ
| 581699680 GHz [
LoBm—ry1, M
s X
Ikt 1 0 o - -
e rpu'\-h" _'m?._ [ '.,L-' MF\'N T3 AV . rr TR T "\"'u'"\‘_.«.-\ '\‘]I
10 diir f
1 -10 dBm * T
i ] \
G /
. ym 20 de: 7 "\
<30 dBm
N“' 30 dB IJIII 1
™ ol Wb
40 dam—] L A (HV 3 AT
W ",
ity P, Y e P N
-0 di
50 d8
<650 dBm:
50 dBm
70 dB
=70 de
CF 5.825 GH:r 10001 pts : Span 0.0 MHz CF 5.825 GH:r 591pts : Span 0.0 MHz
I P [ ] ) CHNL L

EST Technology Co.,Ltd

ESL,

Report No. ESTE-R2109135

Page 31 of 100




FCC ID: 2AXAQ-RCA-HX-75

U-NII-3

|EEE 802.11n HT40 5755MHz Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  OFfset 1.00 0B w RBW 10D WHz Ref Level 25.00 dBm  Offset 1.00 4B e RBW 1 Mz
att 3508 SWT 94,8 s & VBW 300 kHz  Maode Auto FFT att 40dB  SWT  11.3ps @ VBW 3 MMz Mode Auto FFT
[® 10k Max [® 10k Max
oifi] 0.52 dp| M1l 111 dem)|
5. 34050 MHz| 20 darm 5,757410 GHz
10 dB: Mil1] 9.52 dBm) Ooe B BB, 700454154 Mz
| 5.73752170 GHz| 108 —
0 X
Frernema, | A et s
280 g — =2 S L 1.7 A | ey e,
[ET) . i o o Y =
SrrET .3280 .J.l--..f = (
i |
. | 0 da ,"I T
20 d8
& / \
<20 de 7 T .
<30 dim I |“.’F' :
| | 30 dBm——fea et e
! ey i 7
- o i
I “" ) dEm:
S04
/50 dB
<60 dim:
50 dBm
20 o8
=70 dex
CF 5.755 GH:r 10001 Els ' Span 80.0 MHz CF 5.755 GH:r 691 E ' sgan BO.0 MHz
ik E s i m u A ik J i ¥ 4

U-NII1-3I1EEE 802.11n

HT405795MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  Offset 1.00 dB w RBW 100 kHz Ref Level 2600 dém  Offset 1.00 dB w RBW | Mz
At 35 Al EWT 94,8 ps e VBW 300 kHr  Mode Auto FFT At 400l BWT 11,3 ps @ VBW 3 Mdz  Mode Auto FFT
[ 1Pk Max [ 1Pk Max
Dif1] 0.00 4| Mi[1] .56 dBm|
A5.12450 MHz 20 darm 5, 7BUHB1 GHZ
10 dB Mi[1] 798 dim) tee B 6. 70045 MH
| 577752170 GHz 10 B
e | et
| P £ R o \ s i B
I hf
f y
/
| -10 diim: T !
. \
20 da :
\ /H—J
I~ s
30 dp -y \
| hi: o i ) = v "_\_,‘n
t A N
A 40 dam
50 d8
<650 dBm:
50 dBm
70 dB
=70 de
CF 5.795 GHz 10001 pts Span 80.0 MHz CF 5.795 GHz 691 pts Span 80.0 MHz
i e Nig —L pom— w i e Nig L " w
e 4 e 5 e 4 i =

U-NII-3 |EEE 802.11ac VHT40 57/55MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

(=]

Spectrum
Ref Level 20.00 dBm Offset 100 dB w RBW 100 kHZ

(=]

Spectrum

Ref Level 2500 dim  Offset 1.00 dB « RBW 1| MMz

ALt 35 Al EWT 94,8 ps e VBW 300 kHr  Mode Auto FFT ALt 40 dB SWT  11.3ps @ VBW 3 MMz Mode duto FFT
[® 1Pk Max [® 1Pk Max
Dif1] D01 dn) Mi[1] 4.20 dBm)
A5.12450 MHz 20 dim 5, PSOR50 GHe
10 dB M1l .07 dBm| Oce B D HGOEEEG T MHZ|
573754570 GHz 10 dBrt
O gm X
i o s ~Nf‘m._qll i
| bl / \
0 d J|' ]||
-20 + / \
') 20 de :
<30 dBm "
~ 1/ \ e
gyan e 174
\
iy o / v N
F‘ * o !
. =40 dB
=0 d
50 dB
<650 dBm:
50 dam
70 dB
=70 dex

CF 5.755 GH:r 10001 pts ' Span 80.0 MH2
1 T e G

CF 5.755 GHz 691 E Span 80.0 MHz
e ' w
it J Ly A

EST Technology Co.,Ltd

ESL,

Report No. ESTE-R2109135 Page 32 of 100




FCC ID: 2AXAQ-RCA-HX-75

U-NII-3

|EEE 802.11ac VHT40 5795MHz_Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  Offset 1.00 dB w RBW 100 kHz Ref Level 25.00 dBm  Offset 1.00 dB w RBW 1 MHz
ALt 35 Al EWT 94,8 ps e VBW 300 kHr  Mode Auto FFT ALt 40 dB SWT  11.3ps @ VBW 3 MMz Mode duto FFT
[® 1Pk Max [® 1Pk Max
Dif1] 0,19 4| Mia[1] 141 dBm)
25.10850 MHz 20 dim 5, 790140 GHz
10 dB Mi[1] .40 dBm| Oce B D6, 231337192 MHZ
577754570 GHz 10 dBrt
o B o e [ S
— T o PRES ..'NV L [ \
| -10 dBm "I? \
T Y
\ 20 da / \'|
[ |
\ i Fh—"'\_.. = .-/{I f L |
o o
W <4 dam
50 d8
<650 dBm:
50 dam
70 dB
=70 de
CF 5.795 GH:r 10001 Els . sgan BO.0 MHz CF 5.795 GH:r 691 E . sgan BO.0 MHz
P8 4 Ll e .dé L. P8 4 i .4&5

|EEE 802.11ac VHT80 5775MHz Ant 1

6dB Bandwidth

99% Occupied Bandwidth

Spectrum ] 1“? Spectrum ] 1"?
Ref Level 20.00 dBm  Ofset  1.00 dB = RBW 100 kM2 Ref Leval 2600 dbm  Ofset 1.00 0B w RBW 1 Mz
att 3508 SWT  189.5 s @ VBW 300 kiz  Mode Auto FFT Att 008 SWT  22.7us & VBW 3MH:  Made Auto FFT
[® 10k Max [® 10k Max
Dif1] .49 dp| Mi[1] 0.93 dBm)
75,9120 MHz 20 dim 5, 778010 GHz
10 dB: si[nl 1285 tAm Ooe B 75947001592 MHz
57372920 GHz 108
0 1
(e ; TR [ T e
s TR TYTRIN T i ; rw e A [YY P -\l\\]-
- E— a0 Al 1
-10 dBm f T
-20 d& | 'l
] 20 de { 1
<30 dB J :
\ -30 dB: |, .‘I'L."-
iy i fapeetade) Wl
oA - Afrar AN Motfon P panat
' otk i =40 dBm :
-0 d
50 d8
<650 dBm:
50 dBm
20 o8
=70 dex
CF 5.775 o 10001 pts . siun 160.0 MHz CF 5.775 o 691 pts . siun 160.0 MHz
L 4 Ll e .ﬂs P8 4 e .ﬂs
EST Technology Co., Ltd Report No. ESTE-R2109135 Page 33 of 100



FCC ID: 2AXAQ-RCA-HX-75

4. MAXIMUM CONDUCTED OUTPUT POWER

4.1. Limit
Band EUT Type Limit
1W(30dBm)
. (Max. e.i.r.p=125mW at any elevation angle
t A Point
Outdoor Access Poin above 30 degrees as measured from the
U-NII-1 . horizon)
Indoor Access Point 1W(30dBm)
Fixed point-to-point Access Point 1W(30dBm)
Mobile and Portable Client Device 250mW(23.98dBm)
250mW(23.98dBm) or 11dBm+10 log
U-NII-2A All Device B,Which is lesser.
(B 1s 26dB Bandwidth in MHz)
250mW(23.98dBm) or 11dBm+10 log
U-NII-2C All Device B,Which is lesser.
(B is 26dB Bandwidth in MHz)
U-NII-3 All Device 1W(30dBm)
Note:

For the Band U-NII-2A and U-NII-2C,the maximum conducted output power limit
calculate result refer to section 3.5.

4.2. Test Setup

L] L]

3“"".““’.?'."-

e EUT

4.3. Test Procedure

Connect EUT antenna terminal to the OSP-B157WB with RF cable.

Set the EUT transmit continuously with maximum output power.

c. Through the test software in TS8897 to control a wideband gated RF power meter provided that
the gate parameters are adjusted such that the power is measured only when the EUT is
transmitting at its maximum power control level. Because the measurement is made only during
the ON time of the transmitter, no duty cycle correction factor is required.

d. Repeat above procedures until all modes and channels were measured.

Record the results in the test report.

ISE

o

EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 34 of 100
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4.4. Test Result

femperatu | s Relative Humidity 42% | Test Voltage | AC 120V/60Hz
Conducted AVG Total Total
Fre Output Power | Conducted | Conducted Limit | Result
BAND Test Mode (dBm) Output Output
(MHz) (dBm)
Ant 1 Ant 2 Power Power
(W) (dBm)
5180 | 12.53 | 10.87 | 0.0179 12.53 23.98 | PASS
83;%1 5200 | 12.88 | 10.45 | 0.0194 12.88 23.98 | PASS
5240 | 1321 | 9.67 0.0210 13.21 23.98 | PASS
IEEE 5180 | 10.76 | 9.02 | 0.01989 12.99 23.98 | PASS
802.11n 5200 | 11.39 | 8.52 | 0.02088 13.20 23.98 | PASS
HT20 5240 | 11.80 | 7.74 | 0.02107 13.24 23.98 | PASS
IEEE 5180 | 10.96 | 8.80 | 0.02006 13.02 23.98 | PASS
802.11ac 5200 | 11.34 | 841 | 0.02055 13.13 23.98 | PASS
U-NII-1 VHT20 5240 | 11.55 | 7.73 0.02023 13.06 23.98 | PASS
IEEE 5190 | 11.32 | 8.85 | 0.02123 13.27 23.98 | PASS
ngfién 5230 | 11.73 | 7.80 | 0.02091 13.20 23.98 | PASS
IEEE 5190 | 10.84 | 8.11 | 0.01859 12.69 23.98 | PASS
88%&?; 5230 | 1147 | 723 | 0.01930 12.86 23.98 | PASS
IEEE
802.11ac 5210 | 10.73 | 737 | 0.01728 12.38 23.98 | PASS
VHTS80
5745 | 12.69 | 11.60 | 0.01857 12.69 30.00 | PASS
85%1 5785 | 12.51 | 12.06 | 0.01782 12.51 30.00 | PASS
5825 | 11.80 | 10.76 | 0.01513 11.80 30.00 | PASS
IEEE 5745 | 11.49 | 1042 | 0.02511 14.00 30.00 | PASS
802.11n 5785 | 11.21 | 10.98 | 0.02577 14.11 30.00 | PASS
HT20 5825 | 1046 | 9.71 | 0.02047 13.11 30.00 | PASS
IEEE 5745 | 1135 | 10.22 | 0.02417 13.83 30.00 | PASS
802.11ac 5785 | 11.15 | 10.64 | 0.02462 13.91 30.00 | PASS
U-NII-3 VHT20 5825 | 1035 | 9.58 | 0.01990 12.99 30.00 | PASS
IEEE 5755 | 11.52 | 10.49 | 0.02540 14.05 30.00 | PASS
81%2)“ 5795 | 10.97 | 10.79 | 0.02451 13.89 30.00 | PASS
IEEE 5755 | 11.16 | 9.95 | 0.02293 13.60 30.00 | PASS
8%5%0 5795 | 10.58 | 10.07 | 0.02158 13.34 30.00 | PASS
IEEE
802.11ac 5775 | 1046 | 9.60 | 0.02023 13.06 30.00 | PASS
VHTS80
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5. PEAK POWER SPECTRAL DENSITY

5.1. Limit
Band EUT Type Limit
Outdoor Access Point 17dBm/MHz
Indoor Access Point 17dBm/MHz
U-NII-1 - X . .
Fixed point-to-point Access Point 17dBm/MHz
Mobile and Portable Client Device 11dBm/MHz
U-NII-2A All Device 11dBm/MHz
U-NII-2C All Device 11dBm/MHz
U-NII-3 All Device 30dBm/500KHz
5.2. Test Setup
Spectrum Analyzer EUT

5.3. Spectrum Analyzer Setting

Spectrum Parameters Setting

RBW IMHz(For U-NII-1&U-NII-2A&U-NII-2C)
500KHz(For U-NII-3)

VBW 3MHz(For U-NII-1&U-NII-2A&U-NII-2C)
2MHz(For U-NII-3)

Span encompass the entire 26 dB EBW or 99% OBW of the signal

Sweep Time Auto
Number of Sweep Point =2 X SPAN/RBW
Detector RMS(power averaging)
Trace Average =100 traces

5.4. Test Procedure

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 5.3.

Set the EUT transmit continuously with maximum output power.

Allow trace to stabilize, use the marker-to-peak function to set the marker to the average of the

emission.

e. Ifthe duty cycle of test siganl <<98%,the result=max measured value+10 Xlog(1/duty cycle);
If the duty cycle of test siganl =98%,the esult=max measured value.

f. Repeat above procedures until all modes and channels were measured.

g. Record the results in the test report.

ac o
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5.5. Test Result

Temperature 25C Relative Humidity | 42% | Test Voltage AC 120V/60Hz
Fre Power Density Duty | Total P9wer Limit
BAND Test Mode (dBm/MHz) Factor Density Result
(MHz) (dBm/MHz)
Ant 1 Ani2 | (dB) | (dBm/MHz)
5180 2.01 0.28 0.00 2.01 11.00 PASS
Sé%ﬁEla 5200 2.57 -0.20 | 0.00 2.57 11.00 PASS
5240 2.43 -0.09 | 0.00 2.43 11.00 PASS
IEEE 5180 1.29 -1.04 | 0.00 3.29 11.00 PASS
802.11n 5200 1.67 -1.74 | 0.00 3.30 11.00 PASS
HT20 5240 1.33 -1.46 | 0.00 3.17 11.00 PASS
IEEE 5180 1.03 -1.36 | 0.16 3.17 11.00 PASS
802.11ac 5200 1.59 -1.87 | 0.16 3.37 11.00 PASS
U-NII-1 VHT20 5240 1.36 -1.62 | 0.16 3.29 11.00 PASS
IEEE 5190 -1.78 490 | 0.17 0.11 11.00 PASS
802.11n
HT40 5230 -1.90 525 | 0.17 -0.08 11.00 PASS
IEEE 5190 2.20 476 | 0.30 0.02 11.00 PASS
8312{'}1‘%‘: 5230 228 | =535 | 030 -0.24 11.00 PASS
IEEE
802.11ac 5210 -5.57 931 | 1.88 -2.16 11.00 PASS
VHTS0
BAND | Test Mode | L™ (}c)l(l):‘fvrvrf/rSIgglgsHitzy) FDutty Tolt)a 1 P(')twer Limit Result
€S odce actor €ns1 cSu
(MHz) @ | @B m/SOOI}(,Hz) (dBm/500KHz)
Ant 1 Ant 2
5745 -0.56 | -1.12 | 0.00 -0.56 30.00 PASS
8%)%.E1Ela 5785 -0.09 | -0.84 | 0.00 -0.09 30.00 PASS
5825 034 | -1.80 | 0.00 -0.34 30.00 PASS
IEEE 5745 096 | -147 | 0.00 1.80 30.00 PASS
802.11n | 5785 -0.61 -1.45 | 0.00 2.00 30.00 PASS
HT20 5825 -1.25 =235 | 0.00 1.25 30.00 PASS
IEEE 5745 -0.79 | -1.89 | 0.16 1.87 30.00 PASS
802.11ac | 5785 -0.67 | -1.62 | 0.16 2.05 30.00 PASS
U-NII-3 VHT20 5825 -1.80 | -2.75 | 0.16 0.92 30.00 PASS
IEEE 5755 431 -5.25 | 017 -1.58 30.00 PASS
802.11n
HT40 5795 460 | -4.89 | 0.17 -1.56 30.00 PASS
IEEE 5755 470 | -5.51 | 030 -1.77 30.00 PASS
802.11ac
VHT40 5795 465 | -525 | 030 -1.63 30.00 PASS
IEEE
802.11ac | 5775 -8.00 | -8.68 | 1.88 -3.43 30.00 PASS
VHTS0
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U-NII-1
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U-NII-1

|EEE 802.11ac VHT20 5200M Hz
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6. UNWANTED EMISSIONSAND BAND EDGE

6.1. Limit

The maximum emissions outside of the frequency bands of operation shall be attenuated in

accordance with the following limits:

(1) For transmitters operating in the 5.15-5.25 GHz band: All emissions outside of the 5.15-5.35

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(2) For transmitters operating in the 5.25-5.35 GHz band: All emissions outside of the 5.15-5.35

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(3) For transmitters operating in the 5.47-5.725 GHz band: All emissions outside of the 5.47-5.725

GHz band shall not exceed an e.i.r.p. of =27 dBm/MHz.

(4) For transmitters operating in the 5.725-5.85 GHz band:All emissions shall be limited to a level of
—27 dBm/MHz at 75 MHz or more above or below the band edge increasing linearly to 10
dBm/MHz at 25 MHz above or below the band edge, and from 25 MHz above or below the band
edge increasing linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge,
and from 5 MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at

the band edge.

The unwanted emissions which fall in Restricted bands shall not exceed the field strength levels

specified in the following table:

15.209 Radiated emission limits

Frequency (MHz) Field Strength(uV/m) Distance(m)
0.009-0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30

1.705-30 30 30
30-88 100 3
88-216 150 3
216-960 200 3
Above 960 500 3
15.205 Restricted frequency band
MHz MHz MHz GHz
0.090-0.110 16.42 -16.423 399.9 - 410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546
2.1735-2.1905 16.80425 - 16.80475 960 - 1240 7.25-7.75
4.125-4.128 25.5-25.67 1300 - 1427 8.025-85
417725 -4.17775 37.5-38.25 1435 -1626.5 9.0-92
420725 -4.20775 73-74.6 16455 - 1646.5 93-95
6.215-6.218 748 -752 1660 - 1710 10.6-12.7
6.26775 - 6.26825 108 -121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123 - 138 2200 - 2300 14.47 - 14.5
8.291 - 8.294 149.9 - 150.05 2310 - 2390 1535-162
8.362 - 8.366 156.52475 - 156.52525 2483.5- 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
8.41425 - 8.41475 162.0125 - 167.17 3260 - 3267 23.6-24.0
12.29-12.293 167.72 -1732 3332 - 3339 31.2-318
12.51975 -12.52025 240 - 285 3345.8 - 3358 36.43 - 36.5
12.57675 - 12.57725 322-3354 3600 - 4400 A
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Note:
1. dBuV/m=20Log(nV/m)
2. Above 1GHz the formula is used to convert the EIRP to field strength
E[dBuV/m] = EIRP[dBm] — 20 log (d[m]) + 104.77,
where E is field strength and d is distance at which the field strength limit is specified in

the applicable requirements.
for example,3m field strength(dBpV/m)=EIRP-20log(3)+104.77=EIRP+95.2

6.2. Test Setup

9kHz~30MHz-

-
3Ime |
-+ ';l
EUT-and~
Support Svstem+
L |
1me TU'RN-TABLE«\J
i 1.5m(L)*1.0m(W)*0.8m(H)—» | (FIBRE GLASS)~
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A0~1000MHz

e ke

i“ ANTENNA ELEVATION VARTES FROM 1 TO 4 METERS

=3

Jm
| - -F|

ETT and
Support Svstem

=]

TURN TABLE
1 So(L)*1 Oml W0 8m(Hj—®| | (FIBRE GLASS)

Above 1GHz
ANTENNA ELEVATION VARTES FROM | TO 4 METERS
3 Merer's
EUT and
!“' _m Support System
: 1.5m(L)*1,0m(W)* 1. 5m(H)
TURN TABLE
E IIIIIIE"!!!I" (FIBRE GLASS)
6.3. Spectrum Analyzer Setting
For 9KHz-150KHz
Spectrum Parameters Setting
RBW 300Hz(for Peak&AVG)/CISPR 200Hz(for QP)
VBW 300Hz(for Peak&AVG)/CISPR 200Hz(for QP)
Start frequency 9KHz
Stop frequency 150KHz
Sweep Time Auto
Detector PEAK/QP/AVG
Trace Mode Max Hold
Note : For 9KHz-90KHz& 110KHz-150KHz,the detector is average,other frequency is CISPR
QP detector.
For 150KHz-30MHz
Spectrum Parameters Setting
RBW 9KHz
VBW 9KHz
Start frequency 150KHz
Stop frequency 30MHz
Sweep Time Auto
Detector QP
Trace Mode Max Hold

Note : For 150KHz-490KHz,the detector is average,other frequency is CISPR QP detector.
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For 30MHz-1GHz

Spectrum Parameters Setting

RBW 120KHz

VBW 300KHz

Start frequency 30MHz
Stop frequency 1GHz
Sweep Time Auto

Detector QP
Trace Mode Max Hold

For Above 1GHz

Spectrum Parameters Setting
RBW 1MHz
PEAK Measurement AVG Measurement
Duty cycle=98%,VBW=10Hz
VBW IMHz Duty cycle<<98%,VBW=1/T
Video bandwidth mode=RMS
(power averaging)
Start frequency 1GHz
Stop frequency 25GHz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold

Note : T is the on-time time of the duty cycle,when EUT transmit continuously with maximum
output power,unit is seconds. reference section 2.7 for the on-time time.

6.4. Test Procedure

EUT was placed on a turn table, which is 0.8 meter high above ground for below 1GHz test, and
which is 1.5 meter high above ground for above 1GHz test.
EUT is set 3 meters away from the receiving antenna, which is mounted on a antenna tower.

Set the EUT transmit continuously with maximum output power.

The turn table can rotate 360 degrees to determine the position of the maximum emission level.
The antenna can be moved up and down between 1 meter and 4 meters to find out the maximum
emission level. Both horizontal and vertical polarization of the antenna are set on test.

Spectrum analyzer setting parameters in accordance with section 6.3.

Repeat above procedures until all channels were measured.
Record the results in the test report.

a.
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6.5. Test Result

X-75

Radiated Emissions Below 1GHz

Chilingxiang, Qishantou, Santun,

Houjie. Dongguan.Guangdong. China

EST Technology Tel +86-769-83081888
Fax +86-769-83081878
Data: 13 File: WEmc-966-1\test data\202 1 RFHHUIXIONGIRWOSUTS49.EME (70)
BULE‘JEl {dBuVim} Date: 2021-08-10
66.7)
FCC PART| 15 B{3L1)
53.3 -
dB
I
40.0— |
| ;
[
26"1"['" Nk ,Lil‘*l l I L lbll&ww‘ww‘w
M gty "
13.3
030 100. 200. 300. 400. 500. 600. 700. 800. a00. 1000
Frequency (MHz)
Site no. : 14 966 Chamber Data no. = 13
Dis. / Ent. : 3m 37062 Int. pol. @ VERTICR
Limit : FCC PART 15 B({3M)
Env. / Ins. : Temp:26.5" rHumis48%:Pres3:101.43kPa
Engineer : Pluto
EUT : 75™ ULTRA HD SMART TV{ATSC TUNER)
Power : AC 120V/60H=Z
M/H : RWOSU754%
Test Mode : TX Mode
ANT Cable Emission
Freq. Factor Loss Reading Lewel Limit Margin Remark
{MH=z) {dB/m) {dB} {dBuV) {dBuV,/m) {dBuV,/m) {dB)
1 30.00 1g.90 0.84 13.31 33.05 40.00 6.95 QP
2 35.82 14.70 0.92 15.36 0.98 40.00 9.02 ")
3 341.37 14.97 2.96 .78 26.71 46.00 19.29 QP
4 470.38 7.50 3.53 11.70 13 46.00 12.87 QE
5 593.57 20.61 3.93 7.63 2.17 46.00 13.83 QP
3 E17.82 20.88 4.11 4.01 29.00 46.00 17.00 QE
Remarks: 1. Emission Lewel= Entenna Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dB below the cfficial limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

Chilingxiang, Qishantau, Santun,
. Houjie. Dongguan. Guangdong, China
EST Technology Tel+B6-769-3J081068
Fax+86-769-83081878

Data: 14 File: VEmc-966-1\test datal2021\RFHHUIXIONG\RWOSUT549.EME (70)
a0 Level (dBu\im) Date: 2021-08-10
66.7]

FCC PART| 15 B(3M)
53.3 =

26.7|
13.3
G3U 100. 200. 300. 400. 500. 600, 700. a00. a00. 1000
Frequency (MHz}
Site no. : 1# 966 Chamber Data no. : 14
Dis. / Ant. : 3m 370682 Ent. pol. : HORIZONTRL
Limit : FCC PART 15 B ({3M)
Env. / Ins. : Temp:26.5" ;Humi:48%;Press3:101.43kPa
Engineer : Pluto
EUT : 75" ULTRA HD SMART TV({ATSC TUNER)
Bower : BC 120V/&0H=z
/N : RWOSUT549
Test Mode : TE Mode
LNT Cable Emission
Freq. Factor Laoss Reading Level Limit Margin Remark
{MHz ) {dB/m) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB)
1 B3.35 B.28 1.52 21.02 30.82 40.00 9.18 QP
2 148.34 11.84 1.51 18.89 32.84 43.50 10.8¢& QP
3 325.85 14.50 2.85 13.88 31.23 4g.00 14.77 QP
4 3359.43 14.88 2.99 13.53 31.40 4g.00 14.80 QP
3 361.74 15.82 3.0%9 2.87 31.38 4g.00 14.82 QF
& 485.53 7.72 3.51 2.82 34.05 4§.00 11.85 QF

Remarks: . Emission Lewel= Rntenna Factor + Cable Loss + Reading.

1
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 204dB below the official limit are not reported.

Note:
1. The amplitude of 9KHz to 30MHz spurious emission that is attenuated by more than 20dB below
the permissible limit has no need to be reported.
2. All channels had been pre-test,only the worst case was reported.
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FCC ID: 2AXAQ-RCA-HX-75

Radiated Emissions Above 1G

Chilingxiang, Qishantow, Santun,
Houjie. Dongguan.Guangdong. China

EST Technology Tel +86-769-83081888
Fax +86-769-83081878
Data: 29 File: WEmc-966-1\test data\202 1 RFHHUIXIONGIRWOSUTS49.EME (70)
120Level {dBuVim} Date: 2021-08-27
100.0
1
80.0 FCCPART 15E PEAK NI
T 1 [ LI [ | A
60.0 , FCCPART|TSE AVHI
T T T =z [ - Ia——— 1~ ) = | S
W{J e I It P ey paaeps SR by
4U.OM_.—-'M
20.0
01000 4000. G000, 8000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz)
Site no. : 14 96& Chamber Data no. : 29
Dis. / Ant. : 3m  ANT9120D 1-18G Ent. pol. : HORIZONTAL
Limit : FCCEART 15E PERK NII
Env. / Ins. : Temp:26.68" ;Humi:S57%;Press3:101.52kPa
Engineer : Duo
EUT : 75™ ULTRA HD SMART TV{ATSC TUNER)
Power : AT 120V/60H=
M/H : RWOSU7549
Test Mode : IEEE 802.11n HT20 TX S5180MH=
Ant. Cable Zmp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) (dE) {dB) {dBuWv) (dBu¥V/m) (dBuV/m) {dB)
1 5180.00 32.20 3.52 34.63 BS.61 Bg&.70 €8.20 -18.50 Peak
2 T426.00 36.66 5.25 34.84 41.7 i8.82 T74.00 25.18 Peak
3 10360.00 39.27 5.99 34.31 7.7 18.68 £8.20 1%.52 Peak
4 14090.00 41.08 &.59 34.33 36.84 50.18 &8.20 18.02 Peak
5 15540.00 40.31 [ 34.39 34.31 46.69 T74.00 27.31 Peak
[ 17405.00 44.15 7.82 34.36 2.55 50.16 &8.20 18.04 Peak
Remarks: 1. Emission Lewvel= Entenna Factor + Cable Loss - Bmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204B below the official

limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 30 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-27
100.0
1
80.0 FCCPART 15E PEAK NIl
LML A Y I O I [ |
60.0 FCCPART|15E AV I
r— | 7~ T —1Ir = — i R 4 = 1 N
W“WWMWWMUMW
B T
20.0
01IIZIIIIII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 30
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX S51B0MH=
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 S5180.00 32.20 3.52 34.63 B3.19 B4.28 68.20 -16.08 Peak
2 7834.00 36.87 5.64 34.88 1.23 42,86 68.20 159.34 Peak
3 10360.00 39.27 5.99 34.31 T7.30 48.25 68.2 159.95 Beak
4 14566.00 40.99 6.89 34.47 36.11 49,52 68.20 18.68 Peak
5 15540.00 40.31 f.46 34.39 33.59 45.97 74.00 28.03 Peak
& 1794%.00 48.45 g.21 34.31 27.35 45,74 74.00 24,28 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Fawx+86-703-83081870
Data: 31 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-27
100.0
1
80.0 FCCPART 15E PEAK NIl
LML . [ r
6.0 — 1 I - FCCPART/TSE AV NI
T T a— 1 : = | i
MMWFHMW*“%W‘»W*
40.0 e idrnnp
e ]
20.0
EJ1IIZIIIIII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 31
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX 5200MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5200.00 32.24 3 34.62 .18 g4 68.20 -16.13 Peak
2 B004.00 36.90 5.82 34.5%0 2.39 50.21 68.20 17.9% Peak
3 10400.00 39.31 5.99 34.32 36.77 7.7 68.2 20.45 Beak
4 14566.00 40.99 6.89 34.47 36.33 49,74 68.20 18.46 Peak
5 15600.00 40.24 f.53 34.386 34.75 7 74.00 26.84 Peak
& 17745.00 4&.87 g2.07 34.33 28.41 45.02 74.00 24,98 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 32 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-27
100.0
1
80.0 FCCPART 15E PEAK NIl
T T N B O |
60.0 JCCPART 15E AV 1L
= |7 T Ir — 4 = 2 — i = |
Mw&vﬁwwﬂuﬁ%wmwu
' "u-o-v-"'"'"'w_
20.0
EJ1IIZIIIIII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. 14 %66 Chamber Data no. r 32
Dis. / Ant. 3m  BNT9120D 1-18G Int. pol. : HORIZOWTAL
Limit FCCEART 15E FERK NII
Env. / Ins. Temp:2&.6" ;Humi:57%;Fress:101.52kPa
Engineer Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode IEEE 802.11n HT20 TX S5200MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5200.00 2.2 3. 34.62 BT7.03 Be.18 68.20 -19.98 Peak
2 B004.00 36.90 5.82 34.5%0 42,84 50 8.20 T.54 Peak
3 10400.00 39.31 5. 34.32 37.40 48.38 B.20 19.82 Beak
4 14345.00 41.03 6.79 34.40 36.60 50.02 B.20 B.18 Peak
5 15600.00 40.2 6.5 34.386 34.48 46.8 74.00 27.11 Peak
& 17660.00 46&.19 g.02 34.33 31.07 50 68.20 17.25 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Faw:+36-769-530818

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

78

Data: 33

Level {dBu\/m)

File: \Emc-966-11test data\2021'RFHHUIXIONGIRWO SUTS49.EME (70}

Date: 2021-08-27

120
100.0
1
80.0 FCCPART 15E PEAK NIl
LML | N A [ |
60.0 - FCCPART|15E AV I
T T ] - S - T =T 9
WW """"-r\,_.—vw-m-‘..‘._.w-\_“ WM“.M*
4[].0 i-"v“""-\.w—u.n"'
-'I}\_,.'-\""
20.0
G1[][]0 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 33
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX 5240MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5240.00 32.31 3.55 34.81 4z B7.67 68.20 -19.47 Peak
2 7834.00 36.87 5.64 34.88 2.72 50.35 68.20 17.85 Peak
3 0420.00 39.39 6.02 34.35 35.75 46.81 68.2 21.3% Beak
4 13240.00 39.80 6.30 34.38 36.91 48 68.20 19.57 Peak
5 15720.00 40.10 6.65 3.3 33.18 45,62 74.00 28.38 Peak
& 7813.00 47.41 g.12 34.32 28.60 45,8 74.00 24.1% Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 34 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-27
100.0
1
80.0 FCCPART 15E PEAK NIl
LML I I A [ |
60.0 FCCPART/15E AV NI
— - - - I — - _ - : - | {a] -
JMW"WW%MMMHVWW
40.0 e Pt
L
20.0
U1IIZIIIIII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. r 34
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX 5240MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5240.00 32.31 3.55 34.81 B3.91 B5.16 68.20 -16.96 Peak
2 8310.00 36&.90 5.43 34.7 42.11 459,69 74.00 24,31 Peak
3 10420.00 39.39 6.02 34.35 36.31 7.37 68.20 20.8 Beak
4 14855.00 40.93 6.84 34.55 36.71 49.93 68.20 18.27 Peak
5 15720.00 40.10 6.65 3.3 35.68 4g8.12 74.00 25.8B8 Peak
& 17235.00 42.80 7.65 34.38 33.40 459,47 68.20 18.73 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 35 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-27
100.0
1
80.0 FCCPART 15E PEAK NIl
LML T L NN I ) O |
60.0 FCCPART|15E AV HIL,
T T T T e T —3 1 ) T 5 8
40.0 MM
P
20.0
01IIZIIIIII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 35
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX 5T745MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5745.00 32.85 4.00 34.40 BE.59 B9.04 68.20 -20.84 Peak
2 B004.00 36.90 5.82 34.5%0 43.05 S0.87 68.20 7. Peak
3 114%0.00 39.%0 6.15 34.65 36.80 48.20 74.00 25.80 Beak
4 13274.00 39.86 6.30 34.37 38.45 50.24 74.00 23.76 Peak
5 17235.00 42.80 T7.65 34.38 31.98 48.05 68.20 20.15 Peak
& 17983.00 48.7 B.23 34.30 28.13 50.82 74.00 23.18 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858
Fawx+86-703-83081870
Data: 36 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-27
100.0
1
80.0 FCCPART 15E PEAK NIl
LML T L NN I ) O |
60.0 . FCCPART/15E AV NI
I~ T -1 -~ - -~ & —q_ - ' B ==
hqu"wa;uLJm»hwuvf"H‘”“¢p~4v"’_ﬂwﬂwﬂvﬁiv»wwmwmwﬂwﬂi“~f“““*“M“**P~t-ﬁ5”””*
e
4U.UA_JHJx~w
20.0
EJ1IIZIIZZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 36
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : BC 120V/60H=z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX 5T745MHz
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5745.00 32.85 4.00 34.40 B5.40 B7.85 68.20 -19.65 Peak
2 10180.00 39.09 5.94 34.28 38.93 45,7 68.20 18.50 Peak
3 114%0.00 39.%0 6.15 34.65 35.2 46. 66 74.00 27.34 Beak
4 15314.00 40.56 6.57 34.48 T7.51 50.16 68.20 18.04 Peak
5 17235.00 42.80 T7.65 34.38 30.68 46.7 68.20 21.45 Peak
& 17456.00 44.56 7.87 34.35 31.56 459,64 68.20 18.56 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 37 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-28
100.0
1
80.0 FCCPART 15E PEAK NIl
LML T L NN I ) O |
60.0 FCCPART|15E AV NI
= |7 - - — 4 T L 1 4 - T = E
M MWW”WW‘WWN
40.0 Mh;”““
[ ko]
20.0
G1[][][] 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 37
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX 5T7BSMH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5785.00 32.84 4.05 34.39 B5.69 BE.19 68.20 -19.99 Peak
2 7970.00 36 5.78 34.5%0 42.03 459,80 68.20 18.40 Peak
3 11570.00 39 6.12 34.67 35.06 46.41 74.00 27.559 Beak
4 140%0.00 41.08 6.59 34.33 35.24 48.58 68.20 19.62 Peak
5 17355.00 43.7 7.77 34.386 2B.85 46.01 68.20 22.1% Peak
& 18000.00 48.%90 g.24 34.30 25.91 48.7 74.00 25.25 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official

limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 38 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-28
100.0
1
80.0 FCCPART 15E PEAK NIl
LML T L NN I ) O |
60— | D S | [ FCCPART[15E AV NI
WWWMW:%%JM
40.0 ,,_,,_-,-r”ﬂ“ .-_u«’“HN
P, et
20.0
01IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 38
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX 5T7BSMH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5785.00 32.84 4.05 34.39 B3.64 BE.14 68. -17.94 Peak
2 8004.00 36. 5.82 34.5%0 42.52 50.34 68. 17.86 Peak
3 10010.00 3&8.92 5.89 34.2 40.03 S0.63 68.20 17.57 Beak
4 11570.00 39 6.12 34.67 36.46 7.81 74.00 ?6.1%9 Peak
5 14175.00 41.47 6.66 34.35 36.27 49,65 68.20 18.55 Peak
& 17355.00 43.75 7.77 34.38 30.43 7.59 68.20 20.61 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 39 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12U|_eue| (dBuV/m) Date: 2021-08-28
100.0
1
80.0 FCCPART 15E PEAK NIl
LML T L NN I ) O |
60— | . | FCCPARTISE AV
{Wﬂwww%ﬁwmm%w:w
P e
20.0
01IIZIIIZII.'J 4000. G6000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. : 3%
Dis. / Ent. : 3m  BNT9120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : AC 120V/60H=Z
M/N : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX S5825MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV}) {dBuV/m) {dBuV/m) {dB}
1 5825.00 32.83 4.11 34.37 B5.70 Be.27 68.20 -20.07 Peak
2 9024.00 36.93 5.30 34.40 42.92 50.75 74.00 23.25 Peak
3 11650.00 39.%90 6.08 34.659 35.81 47.10 74.00 26.90 Beak
4 14294.00 41.04 6.7 34.39 36.00 459,40 68.20 18.80 Peak
5 17475.00 44.70 7.89 34.35 29.45 47. 69 68.20 20.51 Peak
& 17915.00 48.22 .18 34.31 28.26 50.35 74.00 23.65 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

Chilingxiang, Qishantau, Santun,
Houjie. Dongguan. Guangdong, China
EST Technology Tel+66-769-83081888

Fax+B6-769-830815878

Data: 40 File: WVEmc-966-1\test datal2021\RFHHUIXIONGIRWOSUT549.EMG (70)
120 Level (dBuVim) Date: 2021-08-28
100.0
1
80.0 FCCPART 15E PEAK NIl
LI N | N | Y | N Y N I B
60.0 ] , FCCPARTI5E AV
r— | T - — — —— 4 — : —r i
.—H"‘"MMW ”“W’“‘*“’@H"W‘W WM—*
40.0 T
' f"\nw"w
20.0
01000 4000, G000. 2000. 10000. 12000. 14000. 16000. 18000
Frequency (MHz}
Site no. : 1# 966 Chamber Data no. + 40
Dis. / Anc. : 3m  ANTS9120D 1-18G Ent. pol. : VERTICRL
Limit : FCCPRRT 15E FERK NII
Enwv. / Ins. : Temp:26.6" ;Humi:57%;Press3:101.52kFa
Engineer : Duo
EUT : 75" ULTRA HD SMART TV({ATSC TUNER)
Bower : BC 120V/&0H=z
/N : RWOSUT549
Test Mode : IEEE 802.1ln HT20 TX SE825MHz
Int. Cable Imp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) {dB) (dBuv) {dBuV/m) {dBuV/m) {dB)
1 5825.00 2.83 4.11 34.37 24.25 B6.82 £8.20 -18.682 Peak
2 9925.00 3B.T& 5.84 34.21 39.74 50.13 &8.20 18.07 Feak
3 11850.00 39.90 &.08 34.85 35.87 7.1& T74.00 26.84 Feak
4 14124.00 41.08 &.62 34.34 36.14 49,50 &8.20 18.70 Feak
5 16096.00 39.91 &.95 34.22 T7.28 49,92 T74.00 24.08 Feak
& 17475.00 44.70 7.89 34, 30.79 49,03 &8.20 19.17 Feak

1. Emission Lewvel= Entenna Factor + Cable Loss - Amp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 20d4dB below the official

limit are not reported.

Remarks:

Note:
1. The amplitude of 18GHz to 25GHz spurious emission that is attenuated by more than 20dB
below the permissible limit has no need to be reported.
2. All modulations have been tested, only worse case 11n20 is reported.
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FCC ID: 2AXAQ-RCA-HX-75

Radiated Band Edge

Chilingxiang, Qishantow, Santun,
Houjie. Dongguan.Guangdong. China

EST Technology Tel +86-769-83081888

Fax +86-/69-03081678

Data: 43 File: WEmc-966-1\test data\202 1 RFHHUIXIONGIRWOSUTS49.EME (70)
120Level {dBuVim} Date: 2021-08-27
100.0
2
80.0 T
FCOPART 15§ F‘E%HHI
60.0 \
1_J/
40.0“‘ P T il i ettt sttt o il ot s sl
20.0
04700 4800. 4900. 5000. 5100. 5200
Frequency (MHz)
Site no. : 14 96& Chamber Data no. : 43
Dis. / Ant. : 3m  ANT9120D 1-18G Ent. pol. : VERTICAL
Limit : FCCEART 15E PERK NII
Env. / Ins. : Temp:26.68" ;Humi:S57%;Press3:101.52kPa
Engineer : Duo
EUT : 75™ ULTRA HD SMART TV{ATSC TUNER)
Power : AT 120V/60H=
M/H : RWOSU7549
Test Mode : IEEE 802.11n HT20 TX S5180MH=
Ant. Cable Zmp Emission
Freg Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m) (dB) {dB) {dBuWv) (dBu¥V/m) (dBuV/m) {dB)
1 5150.00 3 3 3.50 34.64 42.75 43,74 €8.20 24.48 Peak
2 5181.00 32.20 3.52 34.63 B3.1%9 B4.28 &8.20 -16.08 Peak
RBemarks: 1. Emission Lewel= RAntenna Factor + Cabkle Loss - REmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewvels that are 204B below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

EST Technology

Chilingxiang, Qishantou, Santun,

Houjie, Dongguan.Guangdong, China
Tel+86-769-03081855

Faec+B6-709-83081578

Data: 44 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
12ULE‘JEI (dBuV/m) Date: 2021-08-27
100.0
2
80.0 r‘\ﬁ
FCOPART 15F F‘E%H Il
60.0 Y
1v/r
40.0M g P P WWWM
20.0
04?00 4800. 4900, 5000. 5100. 5200
Frequency {(MHz)
Site no. : 1% 966 Chamber Data no. )
Dis. / Ent. : 3m LINT2120D 1-18G Int. pol. : HORIZOWTAL
Limit : FCCPART 15E FERK NII
Env. / Ins. : Temp:26.6" ;Humi:57%;Press:101.52kFa
Engineer : Duo
EUT : 75" ULTRR HD SMAERT TV {ATSC TUNER)
Power : BC 120V/60H=z
M/H : RWOSU7549
Test Mode : TEEE B802.11n HT20 TX S51B0MH=
Ent Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) {dB/m}) {dB)} {dB}) {dBuV) {dBuV/m) {dBuV/m) {dB}
1 5150.00 32.13 3.50 34.64 42.70 43.69 68.20 24.51 Peak
2 5181.00 32.20 3.52 34.63 B6.20 B7.2%9 68.20 -19.0%9 Peak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 45 File: "Emc-966-1test data'2021'RFIHIHUIXIONGIRWO SUT549.EMG (70)
120 Level {dBu\/m) Date: 2021-08-27
100.0
1
go.0f Ty
FCCRART 15E PEAK NIl
&60.0
40.0 \MWMWMMMMMMWWM%MWMMW%MWH
20.0
05220 5270. 5310. 5350, 5390, 5430. 5470. 5510. 5550. 5590, 5630. 5700
Frequency {(MHz)
Site no. : 14 %66 Chamber Data no. @ 43
Dis. / Ant. : 3m  RNT2120D 1-18G Int. pol. @ VERTICAL
Limit : FCCPART 15E PELE NII
Env. / Ins. : Temp:2&.6" ;Humi:57%;FPress:101.52kPa
Engineer : Duo
EUT : 75™ ULTEA HD SMART TW({ATSC TUNER)
Power : AC 120W/60Hz
M/N : RWOSU754%
Test Mode : IEEE B02.11n HT20 TX 5240MH=z
Ent. Cable Emp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
{MHz) (dB/m) (dB) {dB) {dBuV) {dBuV/m) {dBuV/m) {dB})
1 5241.60 32.35 3.56 34.60 Bd4.02 B5.33 68.20 -17.13 Peak
2 5350.00 32.57 3.62 34.56 41.%90 43.53 68.20 24,87 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - BEmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission lewels that are 20dB below the official
limit are not reported.
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FCC ID: 2AXAQ-RCA-HX-75

Chilingxiang, Qishantau, Santun,
Houjie. Dongguan. Guangdong, China
EST Technology Tel+66-769-83081888

Fax+B6-769-830815878

Data: 46 File: WVEmc-966-1\test datal2021\RFHHUIXIONGIRWOSUT549.EMG (70)
120 Level (dBuWim) Date: 2021-08-27
100.0
1
80.0
CCRART 15E PEAK NIl
E{J{Jjj
20.0
0522{] 5270. 5310, 5350. 5390. 5430. 5470. 5510. 5550. 5590, 5630. 5700
Frequency (MHz}
Site no. : 14 966 Chamber Data no. @ 46
Dis. / Amt. 1 3m  ANTS120D 1-18G Ent. pol. : HORIZONTRL
Limic : FCCPRRT 15E FERK NII
Enwv. / Ins. : Temp:26.6" ;Humi:57%;Press3:101.52kPFa
Engineer : Duo
EUT : 75" ULTRA HD SMRERT TV({ATSC TUNER)
Bower : BC 120V/60H=z
/N : RWOSUTS549
Test Mode : IEEE 802.1ln HT20 TX 5240MHz
Int. Cable Imp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) {dB/m) (dB) {dB) (dBuv) {dBuV/m) {dBuWV/m) {dB)
1 5238.24 32.31 3.55 34.81 B2B.05 89.30 £8.20 -21.10 Peak
2 5350.00 32.57 3.82 34.5¢8 42.01 43.64 &8.20 24.58 Feak

Remarks: 1. Emission Lewel= Rntenna Factor + Cable Loss - Rmp Factor + Reading.
2. Margin= Limit - Emission Lewvel.
3. The emission levels that are 20dE bkelow the official
limit are not reported.

Note:
1. The amplitude of 18GHz to 40GHz spurious emission that is attenuated by more than 20dB
below the permissible limit has no need to be reported.
3. All modulations have been tested, only worse case 11n20 is reported.
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FCC ID: 2AXAQ-RCA-HX-75

|EEE 802.11a 5745M Hz
Spectrum I TI
Ref Level 30.00 dBm Of?set 1.00 dB & RBW 1 MHz
Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max
Limit ¢heck PAES M1[1] 7.67 dBm
Line It} Band Emigsion 4 f PARS \ 5.744080 GHz
20 dBm ﬁl \
|~ =~
10 dBm — —
L N
.f/ \“
J \
0 dBm f, N
4 N
-10 dBm >
J,n’ \
\
/ %
-20 dBm —
! )
Iin Band Emission 4 f)
-30 dBm
A P AT e AT L ARG e, A ]
-40 dBm
-50 dBm
-60 dBm
Start 5.6 GHz 691 pts Stop 5.975 GHz
I: Measuring. L[] //,é

|EEE 802.11a 5825M Hz
Spectrum I @
Ref Level 30.00 dBm Of?set 1.00 dB & RBW 1 MHz
Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max
Limit ¢heck PAES M1[1] 7.90 dBm
Line It} Band Emigsion 4 f PARS T 5.823860 GHz
20 dBm jl \
= L-\- -
10 dem Ml .

74 J‘JJ‘ \
3 \
0 dem - \ -

-10 dBm

, |
-20 dBm ."fjf [ \ \I.\\

In Band Emission : J L\ \\'-.
Ea i;d;Bn;’\.,h\W%w« M.M!NI”‘W%@ NM'{“MV"»\MIMF "'\WUM“ %uWWMﬂM

-40 dBm

-50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
H Measuring... n==-“i & y
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FCC ID: 2AXAQ-RCA-HX-75

|EEE 802.11n HT20 5745MHz

Spectrum I TI

Ref Level 30.00 dBm  Offset 1.00 dé & RBW 1 MHz

Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max
Limit ¢heck PAES M1[1] 6.78 dBm
Line It} Band Emigsion 4 f PARS \ 5.742460 GHz
20 dBm fj \
|~ =~
10 dBm i S
r}v‘ N
/ \
)"f l'
0 dBm f, N
4 N
-10 dBm >
') N
/ %
-20 dBm £

In Band Emission : 'rA LII‘ N
t; iu ;Em;m ;_u e s i EPVTT PP EERYY, VLYY TACT L (VSSSURIR LY PO

-40 dBm

-50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
H Measuring... n==-“i & y

|EEE 802.11n HT 20 5825M Hz

Spectrum I TI

Ref Level 30.00 dBm  Offset 1.00 dé & RBW 1 MHz

Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max

Limit Gheck BABRS mif1]

6.45 dBm
Line It} Band Emigsion 4 f PARS \ 5.826030 GHz
20 dBm fj \

|- =~
10 dBm - - —

|
|

-]

-10 dBm

-20 dBm

A
lin Band Emission 4
-30 dBm I

L s AN A o AP T g YR T e

-40 dBm

-50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
H Measuring... n==-“i & y
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FCC ID: 2AXAQ-RCA-HX-75

|EEE 802.11ac VHT 20 5745MHz

Spectrum I 'E' I

Ref Level 30.00 dBm Of?set 1.00 dB & RBW 1 MHz
Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max

Limit ¢heck PAES

[y - 6.75 dBm
Line It} Band Emigsion 4 f PARS 5.743540 GHz
20 dBm /

10 dem e - —
/ ’J’!ﬂ %
0 dém - -

-10 dBm

=
,_.—_.—_._—.-:‘
-
>

-20 dBm y 'y
f A
lin Band Emission 4
A

e e A P WA ST T At -

-40 dBm

-50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
H Measuring... ﬂ:a-“i & y

|EEE 802.11ac VHT 20 5825M Hz

Spectrum I 'E' I

Ref Level 30.00 dBm Of?set 1.00 dB & RBW 1 MHz
Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max

Limit ¢heck PAES

[y - 6.53 dBm
Line Ir} Band Emidsion 4 [ pags 5.826030 GHz
20 dém /

10 dem L M =

A
\
|

7
/7
4 }
-10 dBm >

-20 dBm

.ff \
lin Band Emission 4
-30 dBm 2 [
U

APt ot At b P M A TR Y | [V T AT Y

-40 dBm

-50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
H Measuring... ﬂ:a-“i & y
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FCC ID: 2AXAQ-RCA-HX-75

|EEE 802.11n HT40 5755M Hz

Spectrum I

(=

Ref Level 30.00 dBm  Offset 1.00 dé & RBW 1 MHz
Att 45dB  SWT 51.2 ps @ VBW 3 MHz Mode &uto FFT

@ 1Pk Max

Limit ¢heck
Line It} Band Emigsion 4
20 dBm

pARS Mi[1]l_

PABRS

4.41 dBm
5.753310 GHz

10 dBm e

0 dem -

-10 dBm

-20 dém .

In Band Emission -;
-30 dBém
t;;;;mquw“\/uwfﬂ

-40 dBm

AR T e % A LT P VRS L T Vs W F ey

-50 dBm

-60 dBm

Start 5.6 GHz

691 pts

Jl

|EEE 802.11n HT40 5795MHz

Spectrum I

Stop 5.975 GHz
Measuring... miﬂ % ’/2

(=

Ref Level 30.00 dBm  Offset 1.00 dé & RBW 1 MHz

Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max
Limit ¢heck PARS mif1]l 4.30 dBm
Line It} Band Emigsion 4 PARS

5.792380 GHz

20 dBm \
\
s “d =
10 dBm = _ S
11 \
/
S
i / Pl “ﬁ“m\ .
¢
-10 dBm .
/ \
f / l \
S by
-20 dBm - A

i

A

-40 dBm

In Band Emission -;
-30 dBm
|mwawwaM»

o Y

A SVEET R

-50 dBm

-60 dBm

Start 5.6 GHz

691 pts

Jl

Stop 5.975 GHz
Measuring... ii:am % ’/2
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FCC ID: 2AXAQ-RCA-HX-75

|EEE 802.11ac VHT40 5755MHz
Spectrum I @

Ref Level 30.00 dBm Of?set 1.00 dB & RBW 1 MHz
Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max
Limit ¢heck PARS mif1]l 3.63 dBm
Line It} Band Emigsion 4 f PARS 5.759280 GHz
20 dBm /

10 dem L =

/
0 dBm ;j J‘"’M‘ﬂ-\'\ L
7 » A
/ N
-10 dBm >

f l \ :
4"’ \
S by
-20 dBém A

d \
4 A
lin Band Emission 4 MJ l \
s fs

30 dBm ka" Y T WL EE TN TG TNV PR SV

-40 dBm

-50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
H Measuring... ﬂ:a-“i & y

|EEE 802.11ac VHT40 5795MHz

Spectrum I 'E' I

Ref Level 30.00 dBm Of?set 1.00 dB & RBW 1 MHz
Att 45de  SWT 51.2 ps @ VBW 3 MHz Mode auto FFT
@ 1Pk Max
Limit ¢heck PARS mif1]l 3.71 dBm
Line It} Band Emigsion 4 f PARS 5.797810 GHz
20 dBm /

10 dBm = =

0 dem / S T d .
e L N\
/ \ hY
-10 dem :

/ { \ \
4"’ \
S by
-20 dBm A

lff \
-30 dm {’w[,

sty Pt afa ety

-40 dBm

niing b

A TR oo s

=

-50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
H Measuring... ii:am & y
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FCC ID: 2AXAQ-RCA-HX-75

|EEE 802.11ac VHT80 5775MHz
Spectrum | @]

Ref Level 30.00 dBm Ol‘-fset 1.00 d& & RBW 1 MHz
Att 45de  SWT 51.2 ys » VBW 3 MHz Mode auto FFT
@ 1Pk Max
Limit ¢heck PARS mif1l 0.40 dBm
Line Ir} Band Emi¢sion 4 [ pags \ 5.783700 GHz
20 dBm -

rai My,
10 dBm v =

o M1
0 dem -

. _
7 T X
-10 dBm e

’ i \I

/ \

S

-20 dBm \

7 5
i Ay
lin Band Emission 4 \
-30 dBm 5

R e ST A AR

-40 dBm

-50 dBm

-60 dBm

Start 5.6 GHz 691 pts

Stop 5.975 GHz
]
]_: Measuring... ==:=“' % ’/2

All modulations have been tested, only worse case 11n20 is reported.
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FCC ID: 2AXAQ-RCA-HX-75

18000M HZz-40000M Hz

Pass
Note: The amplitude of spurious emission that is attenuated by more than 20dB below the permissible

limit has no need to be reported.
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FCC ID: 2AXAQ-RCA-HX-75

7. FREQUENCY STABILITY
7.1. Limit

Manufacturers of U-NII devices are responsible for ensuring frequency stability such that an

emission is maintained within the band of operation under all conditions of normal operation as
specified in the operational description.

7.2. Test Setup

Temperature Chamber

Spectrum analyzer EUT

e N |

Att.

Variable Power Supply

7.3. Spectrum Analyzer Setting

Spectrum Parameters Setting
RBW 10KHz
VBW 10KHz
Span 200KHz
Sweep Time Auto
Detector PEAK
Trace Mode Max Hold
. EST Technology Co.,Ltd Report No. ESTE-R2109135 Page 79 of 100
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FCC ID: 2AXAQ-RCA-HX-75

7.4. Test Procedure

For measurement frequency stability under temperature variation :

°opoos

=H

Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT.
Turn the EUT OFF and place it inside the environmental temperature chamber.

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 7.3.

Set the temperature control on the chamber to the Specified temperature and allow the oscillator
heater and the chamber temperature to stabilize.

Turn the EUT ON with the rated voltage, and the EUT transmit continuously with maximum
output power.

Record the operating frequency at startup, and at 2 minutes, 5 minutes, and 10 minutes after the
EUT is energized.

Repeat step d through step f to measured the temperature form -20°C to +50°C in 10°C steps.

For frequency stability under voltage variation:

o0 o

Supply the EUT with a nominal ac voltage or install a new or fully charged battery in the EUT.
Turn the EUT OFF and place it inside the environmental temperature chamber.

Connect EUT antenna terminal to the spectrum analyzer with RF cable.

Spectrum analyzer setting parameters in accordance with section 7.3.

Unless otherwise specified, set the temperature control on the chamber to the ambient room
temperature (+15°C to +25°C) and allow the oscillator heater and the chamber temperature to
stabilize.

Turn the EUT ON with the rated voltage, and the EUT transmit continuously with maximum
output power.

Record the operating frequency.

Repeat step d through step f to measured the varied from 85% to 115% of the rated voltage.

ES'I' o
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FCC ID: 2AXAQ-RCA-HX-75

7.5. Test Result

) Measurement
Voltage Temperature Time Frequency Error
Frequency (MHz) (V)g ?C) (minutes) Value d (pprr}I)
(MHz)
0 5180.244035 47.11
2 5180.274032 52.90
120 >0 5 5180.249034 48.08
10 5180.239036 46.15
0 5180.272317 52.57
2 5180.245397 47.37
120 40 5 5180.264059 50.98
10 5180.242674 46.85
0 5180.268777 51.89
2 5180.254341 49.10
120 30 5 5180.243331 46.98
10 5180.240971 46.52
0 5180.271662 52.44
2 5180.241911 46.70
120 20 5 5180.248370 47.95
10 5180.240519 46.43
0 5180.266838 51.51
5180 120 10 2 5180.246410 47.57
5 5180.250527 48.36
10 5180.268070 51.75
0 5180.244542 47.21
120 0 2 5180.245599 47.41
5 5180.255154 49.26
10 5180.271670 52.45
0 5180.243749 47.06
2 5180.271587 52.43
120 -10 5 5180.268802 51.89
10 5180.241099 46.54
0 5180.260242 50.24
2 5180.247892 47.86
120 -20 5 5180.272211 52.55
10 5180.241575 46.64
120 20 / 5180.250194 48.30
102 20 / 5180.264903 51.14
138 20 / 5180.245656 47.42
MAX Frquency Error(ppm) 52.90
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. Measurement
Voltage Temperature Time Frequency Error
Frequency (MHz) (V)g ?C) (minutes) Value q (pprr};)
(MHz)
0 5745.237036 41.26
2 5745.266033 46.31
120 >0 5 5745.279032 48.57
10 5745.286031 49.79
0 5745.237683 41.37
2 5745.283156 49.29
120 40 5 5745262064 45.62
10 5745.252017 43.87
0 5745.258143 4493
2 5745.242010 42.13
120 30 5 5745.253803 44.18
10 5745.255212 44 .42
0 5745.266803 46.44
2 5745.238538 41.52
120 20 5 5745.239623 41.71
10 5745.262620 45.71
0 5745.263183 45.81
5745 120 10 2 5745.271636 47.28
5 5745.264280 46.00
10 5745.268230 46.69
0 5745.283744 49.39
120 0 2 5745.277668 48.33
5 5745.266083 46.32
10 5745.248950 4333
0 5745.240010 41.78
2 5745.263166 4581
120 -10 5 5745.254537 4431
10 5745.278771 48.52
0 5745.237990 41.43
2 5745.278643 48.50
120 -20 5 5745.271548 47.27
10 5745.259403 45.15
120 20 / 5745.241873 42.10
102 20 / 5745.246671 42.94
138 20 / 5745.268289 46.70
MAX Frquency Error(ppm) 49.79
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8. AC POWER LINE CONDUCTED EMISSIONS

8.1. Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level

dB(uVv) dB(uVv)
150kHz| ~ [S00kHz 66 ~ 56* 56 ~ 46*

500kHz| ~ |SMHz 56 46

SMHz| ~ [30MHz 60 50

Notes:

1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

8.2. Test Setup

Yeartical Reference Ground Flane

40 cm | EUT I I Test Receiver

80 cm

LISN =

L Horizontal Raeferance Ground Plane

8.3. Spectrum Analyzer Setting

Spectrum Parameters Setting
RBW 9KHz
VBW 9KHz
Start frequency 150KHz
Stop frequency 30MHz
Sweep Time Auto
Detector QP/AVG
Trace Mode Max Hold

8.4. Test Procedure

a. The EUT was placed on a non-metallic table, 80cm above the ground plane.

b. The EUT Power connected to the power mains through a line impedance stabilization network.

c. Provides a 50 ohm coupling impedance for the EUT (Please refer the block diagram of the test
setup and photographs).

d. Setthe EUT transmit continuously with maximum output power.

e. Spectrum analyzer setting parameters in accordance with section 8.3.

f. The AC line are checked to find out the maximum conducted emission. In order to find the
maximum emission levels, the relative positions of equipment and all of the interface cables
shall be changed according to ANSI C63.10: 2013 on Conducted Emission Test.

g. Record the results in the test report.
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8.5. Test Result

Chilingxiang, Qishantow, Santun,
Houjie. Dongguan.Guangdong. China
EST Technology Tel +86-769-83081888

Fax +86-/69-03081678

Data: 26 File: WEmc-ce-2itest datal2021'\RFHHUIXIONG RWOSUTS49.EMG (32)
20 Level {dBu\)} Date: 2021-08-10
66.7)
H—...___‘_\_‘_
T FCC PART 15B QP
--\.._‘___‘
533 e r— FCC PART 15B AV
\1'\ I 2
a0y \MQ&M e #h murduﬂ ﬁumlﬁ
P e WY iy
13.3
0
A5 .2 5 1 2 5 10 20 30
- Freguency (MHz
Trace: 25 e v )
Site no : 24CE Shield Room Data no. : 28
Env. / Ins. : Temp:25.0°C Humi:;42% Press:101.40kPa LINE Fhase : LINE
Limit : FCC BLART 15EB QF
Engineer » Z3X
EOT : 75" ULTEA HD SMART TV ({ATSC TUNER)
Fower : RC 240V/80Hz
M/H : BWOSUT7545
Test Mode : TX Mode
LISW Cable Emission
Freq. Factor Loss Reading Lewvel Limits Margin Remark
{MHz) {dB) {dB) {dBuV) {dBuw) {dBuwv) {dB)
1 0.18 9. 69 9.77 22.8 42.33 54.50 12.17 Average
2 0.18 9. 69 9.77 32.03 51.4% £4.50 13.01 Qe
3 0.23 9.70 9.8 20.55 40.0%9 52.61 12.52 Lverage
4 0.23 9.70 9.8 25.23 44,77 62.61 17.8 Qe
5 0.37 9.75 9.92 g.61 g.28 g.61 10.33 Lverage
[ 0.37 9.75 g9.92 27.14 45.8 B.61 11.8 Qe
7 0.50 9.78 9.92 15.72 35.42 46.01 10.59 Lverage
B 0.50 9.78 g9.92 24.1% 43.8 56.01 12.12 QE
9 1.10 9.8 9.94 12.00 31.8 46.00 14.17 Lverage
10 1.10 9.8 9.94 23.21 43.04 5&.00 12.96 QE
11 5.62 10.1%9 10.01 19.15 39.35 $0.00a 10.65 Rverage
12 5.62 10.19 10.01 23.75 43.85 &0.00 16.05 QE

Remarks: 1. Emission Lewel= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a guasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with average detector is unnecessary.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 28 File: "Emc-ce-2itest data\2021'RFHHUIXIONGIRWOSUT549.EMG (32)
20 Level {dBuV) Date: 2021-08-10
66.7
T FCC PART 158 QP
~ H""--._\__‘_‘_\_\-‘-
O e FCC PART 158 AV
il
““-”ur FAE T MR ﬁuw{ LTI O
R A SRR A PO
26.7 Ty .l'rl|'\l..1|k"| iy wdm L H‘"'I.“luujr)”l L
L A \NI”'“ NN ¥ T [, e \“w-
13.3
0
A5 .2 5 1 2 5 10 20 30
Trace: 77 Frequency (MHz)
Site no : 24CE Shield Room Data no. 1 28
Env. / Ins. : Temp:25.0°C Humi:42% Press:101.40kPa LINE Phase : NEUTRLL
Limit FCC PALRT 15B QF
Engineer Z5X
EUT : 75™ ULTEA HD SMART TV {ATSC TUNER)
Power » BT 240V/&0Hz
M/ : RWOSU7549
Test Mode : TX Mode
LISN Cable Emission
Fregq Factor Loss Reading Level Limits Margin Remark
(MHz) {dB) {dB} {dBu¥) {dBuwv}) {dBuw) {dB)
1 0.17 9.64 9.69 25.17 44,50 54,34 10.44 Lyerage
2 0.17 9.64 9.69 34.77 54.10 64,94 10.8 QF
3 0.31 9.66 9.92 B.74 B.32 50.10 11.78 Evrerage
4 0.31 9.66 9.92 24,45 44.03 60.10 16.07 QP
5 0.34 9.67 9.92 17.92 37.51 45.09 11.58 Lyerage
& 0.34 9.67 9.92 27.23 46.8 559.0%9 12.27 QF
7 2.8 9.8 9.97 10.98 30.8 46.00 15.16 Evrerage
B 2.8 9.8 9.97 21.78 41.64 56.00 14.36 Qe
9 5.43 9.8 10.01 14.37 34.22 50.00 15.78 Lverage
10 5.43 9.8 10.01 23.687 43.52 &0.00 16.48 QF
11 7.53 9.60 10.04 10.8 30.46 50.00 15.54 Evrerage
12 7.53 9.60 10.04 17.12 36.76 &0.00 23.24 QP

Remarks: 1. Emission Level= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with awerage detector is unnecessary.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China

EST Technology Tel-+B6-764-B3061 858
Fawx+86-703-83081870
Data: 30 File: "Emc-ce-2itest data\2021'RFHHUIXIONGIRWOSUT549.EMG (32)
20 Level (dBu\}) Date: 2021-08-10
66.7
H—..._‘_‘_\_‘_
I FCC PART 15B QP
‘-‘-\-‘-"""-‘.._\_\_‘_
533 u;\ 1 FCC PART J5B AV
T 40
e 12
0.0l WW"“ A BoA Mo ey, |
Ty IR W RV R e,
: i L
13.3
0
A5 .2 5 1 2 5 10 20 30
Trace: 79 Frequency (MHz)
Site no : 24CE Shield Room Data no. 30
Env. / Ins. : Temp:25.0°C Humi:42% Press:101.40kPa LINE Phase : LINE
Limit : FCC BART 15B QF
Engineer : Z5X
EUT : 75™ ULTEA HD SMART TV {ATSC TUNER)
Power » BT 120V/60H=z
M/ : RWOSU7549
Test Mode : TX Mode
LISN Cable Emission
Freq. Factor Loss Beading Lewvel Limits Margin Remark
{MHz) {dB) {dB) {dBuvV) {dBuwv) {dBuxw) {dB)
1 0.18 9.69 9.77 23.52 42.98 54.50 11.52 Lyerage
2 0.18 9.69 9.717 30.21 49,87 64.50 14.8 QF
3 0.36 9.75 9.92 B.29 37.96 2.74 10.78 Evrerage
4 0.36 9.75 9.92 26.91 46.58 B.74 12.16 QP
5 0.&0 9.8 9.92 12.73 32.48 46.00 13.54 Lyerage
& 0.60 9.8 9.92 22.33 42.08 56.00 13.94 QF
7 0.8 9.8 9.93 12.57 32.36 46.00 13.64 Evrerage
B 0.8 9.8 9.93 21.70 41.49 56.00 14.51 Qe
9 2.76 9.8 9.97 11.8 31.64 46.00 14.386 Lverage
10 2.76 9.8 9.97 24.03 43.8 56.00 12.13 QF
11 5.%90 10.24 10.02 14.65 34.91 50.00 15.0%9 Evrerage
12 5.%0 10.24 10.02 22.44 42.70 &0.00 17.30 QP

Remarks: 1. Emission Level= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with awerage detector is unnecessary.
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Chilingxiang, Qishantou, Santun,
Houjie, Dongguan.Guangdong, China
EST Technology Tel-+B6-764-B3061 858

Faec+B6-709-83081578

Data: 32 File: "Emc-ce-2itest data\2021'RFHHUIXIONGIRWOSUT549.EMG (32)
20 Level {dBuV) Date: 2021-08-10
66.7
H—..._‘_‘_\_‘_
R S FCC PART 15B QP
b [
=] [
33.3 ~— ] . FCC PART 158 AV
MWWH i 2
w00 AR 21 Aalelly, | IPod,
g ISy SR G 1
6.7 il -1.!’ 1A MI v J"‘l iy LJ.IJ.HWH |F'r M gl
| T ey I gt
13.3
0
A5 .2 5 1 2 5 10 20 30
Frequency (MHz
Trace: 31 b Vi )
Site no : 24CE Shield Room Data no. T 32
Env. / Ins. : Temp:25.0°C Humi:42% Press:101.40kPa LINE Phase : NEUTRLL
Limit : FCC BART 15B QF
Engineer : Z5X
EUT : 75™ ULTEA HD SMART TV {ATSC TUNER)
Power » BT 120V/60H=z
M/ : RWOSU7549
Test Mode : TX Mode
LISN Cable Emission
Freq. Factor Loss Reading Level Limits Margin Remark
{MHz) {dB) {dB) {dBuvV) {dBuwv) {dBuxw) {dB)
1 0.17 9.64 9.69 26.68 45.01 54,34 B2.93 Lyerage
2 0.17 9.64 9.69 37.90 57.23 64,94 7.71 QF
3 0.24 9.65 9.92 18.26 g.8 52.26 13.43 Evrerage
4 0.24 9.65 9.92 26.90 456.47 62.26 15.7%9 QP
5 0.35 9.67 9.92 19.12 B.T71 B.96 10.25 Lyerage
& 0.35 9.67 9.92 27.50 47.09 2.9 11.8 QF
7 1.32 9.77 9.95 12.15 31.8 46.00 14.13 Evrerage
B 1.32 9.77 9.495 20.50 40.22 56.00 15.78 Qe
9 4.70 9.93 10.00 13.02 32.95 46.00 13.05 Lverage
10 4.70 9.93 10.00 22.88 42.8 56.00 13.1% QF
11 5.%90 9.76 10.02 15.25 35.03 50.00 14.97 Evrerage
12 5.%0 9.76 10.02 23.50 43.28 &0.00 16.72 QP

Remarks: 1. Emission Level= LISN Factor + Cable Loss + Reading.
2. Margin= Limit - Emission Lewvel.
3. If the average limit is met when useing a quasi-peak detector,
the EUT shall be deemed to meet both limits and measurement
with awerage detector is unnecessary.
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9. ANTENNA REQUIREMENTS

9.1. Limit

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator shall be considered sufficient to
comply with the provisions of this section. The manufacturer may design the unit so that a broken
antenna can be replaced by the user, but the use of a standard antenna jack or electrical connector
is prohibited. This requirement does not apply to carrier current devices or to devices operated
under the provisions of §§15.211, 15.213, 15.217, 15.219, 15.221, or §15.236. Further, this
requirement does not apply to intentional radiators that must be professionally installed, such as
perimeter protection systems and some field disturbance sensors, or to other intentional radiators
which, in accordance with §15.31(d), must be measured at the installation site. However, the
installer shall be responsible for ensuring that the proper antenna is employed so that the limits in
this part are not exceeded.

9.2. Test Result

The antennas used for this product is integral antenna ,so compliance with antenna requirements.
( Please refer to the EUT photo for details)
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10. TEST SETUPPHOTO
. Conducted Test

Home Dashboard
- Thina @
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11.EUT PHOTO

External Photos
M/N: RWOSU7549
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External Photos
M/N: RWOSU7549
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External Photos
M/N: RWOSU7549
v— .r e ———
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Internal Photos
M/N: RWOSU7549
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Internal Photos
M/N: RWOSU7549
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Internal Photos
M/N: RWOSU7549
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Internal Photos
M/N: RWOSU7549
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Internal Photos
M/N: RWOSU7549
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Internal Photos
M/N: RWOSU7549
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Internal Photos
M/N: RWOSU7549

End of Test Report
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